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Notes for using this parts book

1. This book was prepared based on information available in March 1999.
2. Parts are subject to changes in design without prior notice.
3. Partssupplied as complete assemblies are circled by a dotted line | ____1.
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Hinweise zur Verwendung dieser Teileliste

1. Dieses Buch basiert auf den Informationen vom Mérz 1999
2. Modellanderungen sind vorbehalten.
3. Die Teile, die als kompletter Satz geliefert werden, sind mit emer T
gestrichelten Linie umrandet. '
INHALTSVERZEICHNIS
A1 . Maschinengehduse ......... erereann Lo N. Programmiervorrichtung
A2, Maschfnengéhéuse ......... e 3 (Sonderzubehdr) ST St 37
B Obere Welle und P. Fadenspannvcrrichtung e 39
Nadelstangenvorrichtung ............ 7 Q. Synchronisator ....... UMD, 41
C1. Transportvorrichtung ................. 11 R. Leiterplatten .............. et M
C2. Transportvorrichtung ......... PO 13 S. Schaltkasten ...... RPN e 43
C3. Transportvorrichtung ................. 17 T. Luftdruck  .............. ... feeiido io 47
C4. Transportvorrichtung ......... L .19 U. Stromversorgung ..................... 49
D. Stoffdr(ickerfuB e R RPN . . 19 V. Schaltkasten ......................... 51
E. Stoffhalierheber e ] 21 W. FuBbetatigung ....................... 53
F. Fadenbruchfahler Err——— 23 X. Motorgestell ........................ 55
G. UntereWelle ........................ 25 Y . Hilfsvorrichtung (Sonderzubehér) .. ... 59
- H.Schmierung ............. .00 000 27 Z.Zubehor ....... ... ..., i 61
J . FadenfUhrungsvorrichtung ........... 29 Wal. Warnschilder ................ Ny 4 63
K. Spuler ......oiiowivniiivnvilolii. 31 Wa2. Warnschilder ........................ 64
L. Fadenabschneidevorrichtung "......... 33 Verzerzeichnis ....................... 65
M . Fadenwischvorrichtung ........... Tl 37

iii



iv

Al.
A2.

C1.
cz.
- C3.
- Ca.

L

Corpsdelamachine .................. 1
Corps de la machine D ee. 3
. Mécanisme de arbre supérleur et barra
aaiguille ... .. ol o o 7
Mécanisme de I'entrainement ..., ... 1
Mécanisme de I'entrainement ......... 13
Mécanisme de I'entrainement ... ..., . 17
Mécanisme de |'entrainement "......... 19
. Mécanisme de pied presseur ~.......... 19
E. Releveurdepinceur .................. 21
. Mécanisme du détecteur de cassure
dufil ..o 23
Mécanisme de ['arbre inférieur ........ 25
Lubrification . ....................... 27
' I\/Iétanisme del’enfilage .............. 29
. Mécénisme du bobineur .............. 31
. Mécanisme decoupe-fil ............... 33
. Mécanismedetire-fil ................. 37

§u—-7<

Notes sur l'utilisation de ce manuel de
h pidces détachées

. Ce manuel a été fait d apres Ies renselgnements valables au mois de Mars 1999.

Les pieces peuvent étre sujettes a des modifications sans préavis.
Les pleces fournies en tant qu assemblages complets sont encadrées avec un tralt

-
pointillé L.

C o4 wn = O v 2

< %X £ <

Wa1l.
Waz2.

. Programmateur (Piy‘éce‘s en optic)h) ..... 37
. Mécanisme de pince-fil . .. 39
. Synchronisateur .. ... RO, Y 41
. Circufts impﬁmés e P 41
. Mécanisme du boitier de controle ..... 43
. Mécanisme de la pressiond'air ........ 47
. I\/Iécanismé del’'equipment en
alimentation électrique .............. 49
. Mécanisme du boitier de controle ... .. 51
. Mécanisme de la pédale . e .’ ...... 53
. Mécanisme du plateau dela mac'hiyﬁe .. 55
. Dispositif auxiliaire N
(Piecesenoption) ..........c.ouioi .. 59
. ACCESSOIres .......ciiiii il 61
Etiquettes d'avertissement ............ 63
Etiquettes d’avertissement ............ 64
Index ........ccoiiiiiioi i 65




Notas para usar este Manual de Piezas

Este libro ha sido compilado basandose en los datos de que se disponia en marzo
1999.
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A1. EBIFR / Machine body / Maschinengehé&use / Corps de la machine / Cuerpo de la méquina

REF.NO CODE Q'Y Er A NAME OF PARTS RMI

2 $24675001 HIEPEET A FACE PLATE ASSY

2-1 $25154009 1|A>14 FACE PLATE

2-2 - 1:S25155000 AT RISV X "{PACKING

5 117934009 2id46€2135 RUBBER CAP, 13.5

6 062711412 2|(+~o4a76-32x14 SCREW, PAN SM4.76-32X14

7 062711012 1|+ ~13476-32X10 SCREW, PAN SM4.76-32X10

8 $10029209 | 1|FrErHN— THREAD TAKE-UP COVER
19 062670812 1]~ 13.57-40X8 SCREW, PAN S\V3.57-40X8

10 $10030002 Hadnehn—43 SHUTTLE RACE COVER ASSY

11 153718001 2|42 %3595 STUD SCREW 5.95

12 109239002 21FINZFH X WASHER, WAVE SPRING

17 140392009 EEPINE OlLCAP

18 117936009 5[d4at>94 RUBBER CAP, 9.4

20 548481001 1|71 H-FK 382 EYE GUARD ASSY, B2

20-1 S44483001 1|7amnry 3 HINGE ASSY

20-1-1 544484001 HWFPAH—-FeL Y HINGE, EYE GUARD

20-1-2 $37619001 "Wy FsaFaynsaq HINGE

20-1-3 119255000 HNYF1aFaunses PIN

20-1-4 $37113001 NPAH-FNZ SPRING, EYE GUARD

20-2 $44485001 H71H—F EYE GUARD

20-3 061660806 2|45 1318-40X8 SCREW, FLAT SM3.18-40X8

20-4 021660102 2|4V M1 2318 NUT, 1SM3.18

20-5 025030232 2|lESYHRFaY3 WASHER, PLAIN M 3

20-6 544487001 1\ 7AH—FRLH—B EYE GUARD HOLDER, B

20-7 062670512 2|7 ~X11357-40X5 SCREW, PAN SM3.57-40X5

21 062670812 2|3 ~233.57-40X8 SCREW, PAN SM3.57-40X8

22 $17800001 o reFhn- INSIDE COVER

23 517801000 R E X TACS LT E LY COVER PACKING

24 062710812 4|+ ~2476-32X8 SCREW, PAN SM4.76-32X8

27 $17803001 HWherynn— STEPPING COVER

28 107321003 | 14> 2v476 SHOULDER SCREW, SM4.76

29 107017002 131525 H % WASHER, WAVE SPRING 6.45

30 129986001 1|y<v3xv357 : SCREW, SM3.57

31 S47177009 1YF o UToF AT HIN— COVER, Y-FEED GUIDE SHAFT

32 062680812 415 ~N14.37-40X8 SCREW, PAN SIV14.37-40X8

33 025680232 4l SY¥HrFaya37 WASHER, PLAINM 4.37

34 $17951109 1o rrHhiv-— | FRAME SIDE COVER

35 062711212 2|+ ~NT476-32X12 |SCREW, PAN SM4.76-32X12

36 $18538000 PR PR IACIAVE D, PACKING, FRAME SIDE COVER

37 $17952009 TN bHIS=U BELT COVER, U

38 $47069009 NI AN =-D BELT COVER, D

39 062711012 413 ~N2476-32X10 SCREW, PAN SM4.76-32X10

43 $47819009 T|YPHE A1 T~ L7 5343 FRAME COVER, 343E YP-BRACKET

44 $47820000 1|YPT L= LISy %2343 - | PACKING, 343E YP-FRAME

45 002501002 6| +F+~25x10 SCREW, PAN M5X10 '

46 025050232 6iESHYHRFLYS WASHER, PLAIN M 5

113 025710232 AiESHH2Fa194.76 WASHER, PLAIN M 4.76

112 $17802001 ANV N HNR—SF . [STUD, BELT COVER

920 544629000 1|Ex—% LABEL, E

151-v43-050



A2 . =R / Machine body / Maschinengéhéuse‘/ Corps de la machine / Cuerpo de la maquina
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A2 . =A% / Machine body / Maschinengehiuse / Corps de la machine / Cuerpo de la maquina

BEAA

NAME OF PARTS

REF.NO. CODE Q'TY RM
40 $47816001 W7or1 S92 HhN—R343 COVER, R343E GUIDE SHAFT
a1 062400616 4|4 N IMAX6 SCREW, PAN M4X6
42 025040236 AlesHHxrFaya WASHER, PLAIN M 4
50 S47074001 [ F7—1) IDLE PULLEY
51 070638800 3|avT v hiresszz BALL BEARING, 638ZZ
52 048280242 | 6|{hrATFFIIC28 RETAINING RING, €28
53 503487001 {5 -1 COLLAR, L
54 018082022 2|7+ I b8xao BOLT, SOCKET M8X20
55 S47176001 11+Y b8 NUT, M8
56 . $47073001 AR EDE B IDLE PULLEY BRACKET
57 017081606 2(7#JL F8X16 BOLT, M8X16
60 $47821001 INCA NP EE GUARD, B Y-DRIVING SHAFT
61 018501222 2| 7 H I k5X12 BOLT, SOCKET M5X12
62 028050242 2|2 HR2-5 WASHER, SPRING 2-5
63 S47076009 1daxvv7248 RUBBER CAP, 24.8
64 S47866001 HEPEEEFG TN SPACER, AUXILIARY PLATE
65 106629002 2122329437 SCREW, SM4.37 ‘

166 547824001 AV EEE PRk AUXILIARY PLATE, 343E N-PLATE
67 $47822001 NV aRTII2YHTL AUXILIARY PLATE SUPPORT, L
68 $47823001 1INVt aK53 120 4IR AUXILIARY PLATE SUPPORT, R
69 017761212 4)KJL F5.95X12 BOLT, SM5.95X12
70 025060232 dleSH¥HrFave WASHER, PLAINM 6
71 106629002 | 13| x %2437 SCREW, SM4.37
72 $17959001 HryFer Y HEAD HINGE
73 $17960000 21047V RUBBER BUSH
74 018123522 2|7+ K k12X35 BOLT, SOCKET M12X35
75 S47077001 e TEL YUY HINGE SHAFT, HEAD
76 014760622 |- 117+ b A %595 SET SCREW, SOCKET SM5.95
77 $17962100 | ~ 4jvvardL CUSHIONING WASHER
78 047502242 8IXT L4 ELAWS PIN, SPRING ROLL AW5
79 $17963001 WFPTS94s3 OIL PAN ASSY
80 018061022 4{7+ 3KV f6X10 BOLT, SOCKET M6X10
81 028060242 AiNZHH 226 WASHER, SPRING 2-6
82 025060232 eESHHRFLIE WASHER, PLAIN M 6
83 114486002 1KUALS5—41 OILER
84 $17965001 Ak e S P E HEAD SUPPORT LEVER
85 $17966101 RN R S e PVACVAY-3 SPRING
86 $17967001 Yy LiN—Fas SUPPORT LEVER BASE
87 018082022 2|7+ # i F8Xx20 BOLT, SOCKET M8X20
88 $17968001 | 1|y HT LR~V FL Ty SUPPORT LEVER SHAFT
89 $17969001 IR A HEAD SUPPORT SHAFT
90 014760622 2|7+ b A% U595 : SET SCREW, SOCKET SM5.95 -
91 S47078001 NF—=Fivysahii- TABLE COVER, BACK
92 002501003 4| +F~35X10 SCREW, PAN M5X10
93 025050233 dles¥HzFays WASHER, PLAIN M 5
94 $17971000 WHRRSYL T = 1SHOCK ABSORBER, GAS
95 $17972001 WHRRFY > TH4T HOLDER, ABSORBER
96 $17973001 HWHRRTV G D90 SHAFT, U ;

97 014760622 W7+ A%RD595 SET SCREW, SOCKET SM5.95
98 018081622 2{7FHE I F8X16 BOLT, SOCKET M8X16
99 028080242 2{NzHHx2-8 WASHER, SPRING 2-8
100 025080232 2leSH¥HxFays8 WASHER, PLAINM 8
101 $17974001 WHRRFV>TI7D SHAFT, D

102 $17975100 2iGs¥ A5~ SHAFT COLLAR, GAS
103 025080132 2{eS5HHxA98 WASHER, PLAINS 8
104 048060342 2| b XTE6. RETAINING RING, E6
105 $40417151 1A—TYIVRIL M BELT, VM

106 S02445001 W1t H-H~F FINGER GUARD

107 025350332 21 SYHRF 135 WASHER, PLAIN L 3.5
151-V43-050
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A2 . EWE@% / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

110

151-V43-050




A2 . B3R / Machine body / Maschinengehéause / Corps de la machine / Cuerpo de la méaquina

REF.NO. CODE Q'TY = NAME OF PARTS RV}

110 548482001 228 8—KFrUL EDGE COVER, L.=400

111 521118001 2|7+ KL 8X90 BOLT, M8X90

117 028080242 2|82 Hx2-8 WASHER, SPRING 2-8

118 025080232 2l SH¥HRFLY8 WASHER, PLAIN M 8

119 $47294001 2|2 R— SPACER

120 547085001 1F—Juyoahi—-p TABLE COVER, D

121 062400616 2| N M4X6 SCREW, PAN M4X6

122 025040236 2ieSYHxFay4 WASHER, PLAIN M 4

130 S47163001 1y TEL Y14 HINGE PLATE, HEAD
; 131 018061622 2|7 FHI F6X16 BOLT, SOCKET M6X16
L 132 028060242 2|2 Y HR2-6 WASHER, SPRING 2-6
| 133 025060232 2|leSY¥HxFaye WASHER, PLAIN M 6
| 140 $47825001 14— K343 GUARD, 343E
‘ 141 018063036 2|7 FF I F6X30 BOLT, SOCKET M6X30
; 142 028060246 4 IN2HH 3 2-6 WASHER, SPRING 2-6
: 143 025060236 dleSH¥HxFaYe WASHER, PLAIN M 6
144 021060106 211329V be NUT, 1 M6 ;
l 150 018082522 1|7+ HK I b 8xas BOLT, SOCKET M8X25

()
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B. k& - #4R4{% / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguille / Mecanismo del eje superior y la barra de aguaja

- " 47y a e/ OPTION PARTS " ,
~_ T < {&E2¥A / For Extra heavy-weight materials >
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B. _L#h-&t4ERI{R / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguille / Mecanismo del eje superior y la barra de aguaja

REF.NO. CODE |aTy B X1 NAME OF PARTS RV

1 547086001 ooy UPPER SHAFT

2 510036001 1"WosronvypEryos CRANK ROD ASSY

2-1 144712001 2|2 A3%V476 SCREW, SM4.76

3 510038001 WP PEEERA: UPPER SHAFT BUSH, F

4 014760622 W7+ b A2T595 SET SCREW, SOCKET SM5.95

5 101482001 P PVEDEE CONNECTING ROD PARTITION PLATE
6 147763101 1My bhs— SET SCREW COLLAR

7 014770622 2({7F P A X V6350 K3 SET SCREW, SOCKET (CP) SM6.35
8 140726000 NP rEEID UPPER SHAFT BUSH, M

9 072630260 1|X7 1) > 6302vV BALL BEARING, 6302VV

11 048150142 NekxTo739C5 RETAINING RING, C15

13 $38035109 AR /S PULLEY ASSY

14 014760622 2|7+ b AXT595 SET SCREW, SOCKET SIM5.95

15 537064001 1\WwurP1o5294% THREAD TAKE-UP CRANK ASSY
15-1 510040001 1157 E>9529 THREAD TAKE-UP CRANK

15-2 014770622 N7+ b XAxT6357 K3 SET SCREW, SOCKET (CP) SM6.35
15-3 101706001 1| bx%2635 SET SCREW, SM6.35

15-4 014770622 NFPF b X2T63574K3 SET SCREW, SOCKET (CP) SM6.35
16 100250001 HWoAxT7.4 SCREW, SM7.14

<E#f > < For Heavy-weight materials >

20-1 547087001 (NIAVE: Lr RV Y XY ] THREAD TAKE-UP LEVER SET, A
20-1-1 547088001 173 THREAD TAKE-UP LEVER ASSY
20-1-2 S47091001 HFrELHYT Iy THREAD TAKE-UP SUPPORT SHAFT
20-1-3 152237101 N AVE: X/ A4 NEEDLE BAR CRANK

20-1-4 145465001 1|2 4% Y3570 SCREW, SM3.57 L

20-1-5 547092001 (R VARV Sy RV B NEEDLE BAR CONNECTING ROD
20-1-6 502268001 TINYRy &% NEEDLE BAR CLAMP

20-1-7 062680812 1]5-~\101437-40X8 SCREW, PAN S\M4.37-40X8
20-1-8 116735000 2= FuR7PY LY NEEDLE BEARING

21 014760622 7o b X% Ts595 SET SCREW, SOCKET S\M5.95

22 142211001 1\Hhoav SLIDE BLOCK

23 502269001 (R AVE: 7, NEEDLE BAR

24 144458001 1722 Y% A2 T357 SET SCREW, SM3.57

25 510044001 AV K - Tt NEEDLE BARBUSH, U

26 152243001 1|/ZU R 22D NEEDLE BARBUSH, D

<E¥H> <For Heavy-weight materials >

27 145646021 1322 JDPX17 NEEDLE, DPX17'(#21)‘

30 523839001 17-Y PULLEY

31 014760622 2|7+ b AR T595 SET SCREW, SOCKET SM5.95

32 523840001 HWF=usy PULLEY SHAFT '

33 048060342 2| b XTE6 RETAINING RING, E6

34 140651001 N ES AT AT SPRING, COMPRESSION

35 524593001 122y v CAP, SPRING

36-1 183816001 WO T T oIARNILEY Y R UPPER SHAFT BEVEL GEAR ASSY
36-1-1 140379001 NI TSIRRNILEY UPPER SHAFT BEVEL GEAR
36-1-2 014770622 2({7F R ARTBISVHRET SET SCREW, SOCKET (CP) SM#6.35
36-2 183305001 R R A e o VERTICAL BEVEL GEAR ASSY
36-2-1 140380001 (EE R RV L 2] VERTICAL BEVEL GEAR, U

36-2-2 014770622 2|7F b AXT6357 KR SET SCREW, SOCKET (CP) SM6.35
38 154596000 11 hFUBLLN=-s VLT CUSHION

41 157829001 1R by STOPPER

42 523841001 R MYISTY STOPPER SHAFT
151-v43-123



B. L& - $14ER81R / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung .
/ Mécanisme de arbre supérieur et barra a aiguille / Mecanismo del eje superior y la barra de aguaja

: —~ " 4+ 7vaves / OPTION PARTS "
I | T < A / For Extra heavy-weight materials >
S - e '

151-V43-123
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B. _b#i - $#EE{R / Upper shaft and needle bar mechanism / Obere Welle und Nadelstangenvorrichtung
/ Mécanisme de arbre supérieur et barra a aiguille / Mecanismo del eje superior y la barra de aguaja

REF.NO. CODE Q'TY Erxo NAME OF PARTS RV

43 014760622 WP+ brx2T595 SET SCREW, SOCKET SM5.95

44 048060342 1| b x7E6 RETAINING RING, E6

45 159947001 HARYTLN—FH2 WASHER, PLAIN 8

46 157828001 1132 SPRING

47 503611001 1|h5~s COLLAR, S

48 508967001 oxx2476 SCREW, SMi4.76

i -2 " OPTION PARTS ”
<BEYH> <For Extra heavy-weight materials >

20-2 547093001 1|NUEILLAHLBY 3 THREAD TAKE-UP LEVER SET, B
20-2-1 547088001 115773 ; THREAD TAKE-UP LEVER ASSY
20-2-2 547091001 HWrEsHyyTSy THREAD TAKE-UP SUPPORT SHAFT
20-2-3 154624101 TnV#ES 548 NEEDLE BAR CRANK, B

20-2-4 145465001 o xxU35710 SCREW, SM3.57 L.

20-2-5 547092001 TNURGLHY NEEDLE BAR CONNECTING ROD
20-2-6 502268001 AR vk & NEEDLE BAR CLAMP

20-2-7 062680812 1|7~ 21437-40X8 SCREW, PAN SM4.37-40X8

20-2-8 116735000 2|=—-FibRFYL Y NEEDLE BEARING

27 145646025 13>>nyppxiz NEEDLE, DPX17 (#25)

50 154623000 HWyUrP195>498 THREAD TAKE-UP CRANK, B

51 014770622 7+ rx3rT6357 K3 SET SCREW, SOCKET (CP) SM6.35
52 123006001 TbX32T63578K 3 SET SCREW, (CP) SM6.35

53 014770622 17+ b 2326357 K3 SET SCREW, SOCKET (CP) SM6.35
151-v43-123
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C1 . 3V B8{% / Feed mechanism / Transportvorrichtung / Mécanisme de |'entrainement:
/ Mecanismo de la alimentacién o

24

19—
20———%

155-V43-202

11




C1.3% ) B8R / Feed mechanism/ Transportvorrichtung / Mécanisme de I entramement
/ Mecanismo de la alimentacién

REF.NO. CODE Q'TY [« NAME OF PARTS RM

1 547826001 Mys KpT 3437 2 Y-DRIVING SHAFT ASSY, 343E

2 018300822 4|7 F KL h3X8 BOLT, SOCKET M3X8

3 S$47112000 2{iyz=7IFvi 216 LINEARBUSH, 16 ,

4 014680422 217+ b AXTA379KS SET SCREW, SOCKET (CP) S\Vi4.37

5 $47829001 1z k7429343 GUIDE SHAFT, 343E Y-DRIVING
16 018061222 2{7F K bex12 BOLT, SOCKET M6X12

7 025060232 2lESYHRFLY6 WASHER, PLAIN M 6

8 510103001 2{E-NFva BALLBUSH

10 S47114001 IR PRE I Y-DRIVING SHAFT HOLDER

11 018062022 1|7+ HF I F6X20 BOLT, SOCKET M6X20

12 510078001 21T AR—H SPACER, TIMING BELT

13 547115001 1Y~ bR o Y-BELT HOLDER

14 018680822 2|7 F K ~437X8 BOLT, SOCKET SM4.37X8

15 S47116001 Y7 FopE=2T757Y b P-MOTOR BRACKET, Y-DRIVING

16 018082022 37+ F F8x20 BOLT, SOCKET M8X20 '

18 S47119001 MWy F—~UToF Y-PULLEY SHAFT, F

19 076000850 2% =<2 % 460002ZNR BALL BEARING, 6000ZZNR

20 048080342 11 b ATES RETAINING RING, E8

21 S47118001 NWa1397-UD TIMING PULLEY,D

22 014770622 217 F KA XT6357K 3 SET SCREW, SOCKET (CP) SIV6.35

23 156070002 Bt SPACER

24 S47120001 Hear3od97-0nA TIMING PULLEY, A

25 014770622 2{7F MAXYB35V K2 SET SCREW, SOCKET (CP) SM6.35

26 S47121000 |  tiyz13 49~ bA ' Y-TIMING BELT, A

27 |1 S47117001 1la13297-Uc TIMING PULLEY, C

28 014770622 217 F b AR V635K 3 SET SCREW, SOCKET (CP) SM6.35

29 S47122000 HWy7—1uUs1 Y-PULLEY BRACKET

30 018502522 2|7+ KV b5X25 BOLT, SOCKET M5X25

31 025050232 2iES¥HRFYS WASHER, PLAINM 5

32 018503022 1|7+ HK) F5X30 BOLT, SOCKET M5X30

33 S$47123001 1MNWYT—UT IR Y-PULLEY SHAFT, R

34 076000850 2|2 ¥4 Y - 60002ZNR BALL BEARING, 6000ZZNR

35 048080342 2|k x7E8 RETAINING RING, E8

36 S47120001 M"a1x1297~UA TIMING PULLEY, A

37 014770622 2|7 F b A X T6357 K32 SET SCREW, SOCKET (CP) S\Mi6.35

38 $47830000 HYZ LI TN FB2 - | Y-TIMING BELT, B2

39 547831001 Yt =hUYs 14343 Y-SENSOR SETTING PLATE

40 062680812 2(F~N20437-40X8° SCREW, PAN SM4.37-40X8

41 025680232 2|5 ¥ HR2F 15437 WASHER, PLAIN M 4.37

42 $10091101 ANy RTAL 2 YHT AUXILIARY PLATE SUPPORT

43 062680812 419 ~3437-40X8 SCREW, PAN SM4.37-40X8

44 S47165000 | 1luz=7wivyazy—7 SLEEVE, LENEAR BUSH

45 S47173001 |- Y TN rFIY Y 14 Y-TIMING BELT ADJUSTING PLATE

46 018501022 2{ 7RI K5X10 BOLT, SOCKET M5X10

47 018502522 17+ R I bk 5X25 BOLT, SOCKET M5X25

48 025100132 Hes¥HRYaAD10 WASHER, PLAINS 10

151-v43-202
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C2 .Y Bdf®k / Feed mechanism / Transportvorrichtung / Mecanisme de I'entrainement
/ Mecanismo de la alimentacién
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C2.:3%!) Bd{% / Feed mechanism /Transportvorrlchtung/Mecanlsme del’ entramement
/ Mecanismo de la allmentacuon

REF.NO. CODE Q'TY B XA NAME OF PARTS RV
101-1-1 547832000 TIXy~=2 XY-BASE
101-1-2 547833001 TIXYR =2 ZAR—~HF - SPACER, F XY-BASE
101-1-3 547978001 TIXYN— R ZR—48 SPACER, B XY-BASE
101-1-4 018301022 417+ Kb 3X10 BOLT, SOCKET M3X10
101-1-5 547834000 MXg 13T~k X-TIMING BELT
101-1-6 547127100 1XTF=Ud1L X-PULLEY BASE, L
101-1-7 018501622 4175 5K I b 5X16 BOLT, SOCKET M5X16
101-1-8 547129001 NXT=UToL X-PULLEY SHAFT, L
101-1-9 547120001 MWer3>97-VUa TIMING PULLEY, A
101-1-10 014770622 2|7+ P ARTB357 K3 SET SCREW, SOCKET (CP) S\VI6. 35
101-1-11 076000850 2|5 ¥ 24777 6000ZZNR BALL BEARING, 6000ZZNR
101-1-12 048080342 1| b XxTE8 RETAINING RING, E8
101-1-13 547128001 1A FX¥v32 IDLE GEAR, 32 '
101-1-14 014770622 2|7F b ARTB35T K SET SCREW, SOCKET (CP) SM6.35
101-1-15 530959000 1XT—=U4HAR X-PULLEY BRACKET, R
101-1-16 018501222 4|73 Kb b5X12 BOLT, SOCKET M5X12
101-1-17 025050222 4ieSHHARFIIS WASHER, PLAIN M 5
101-1-18 517887001 1XT=UTYIR X-PULLEY SHAFT, R
101-1-19 517888001 He&13297~-UB TIMING PULLEY, B
101-1-20 | 014710522 2{7F M AXTATBY KX SET SCREW, SOCKET (CP) SM4.76
101-1-21 048160242 2{b AT TFIIC16 RETAINING RING, C16
101-1-22 530138001 2{v1oaR7Y 78 MICRO BEARING, 8
101-1-23 048060342 2{ kX TE6 RETAINING RING; E6
101-1-24 547835000 1XE-2 b YUY Fso SETTING BRACKET, X-MOTOR
101-1-25 018065022 2|74 K +6X50 BOLT, SOCKET M6X50
101-1-26 $47836000 NXT=UVHLR=RT STAND, X-PULLEY BRACKET
101-1-27 018062022 2|73 F I h6X20 BOLT, SOCKET M6X20
101-1-28 547837000 XF-V L1 R~ZR - BASE, R X-PULLEY BRACKET
101-1-29 018501222 2|7 F RV b5X12 BOLT, SOCKET M5X12
101-1-30 018502022 2|73 £ b 5%20 BOLT, SOCKET M5X20
101-1-31 547836000 |  2IXT—U AL R-2T STAND, X-PULLEY BRACKET
101-1-32 018062022 417 K b 6X20 BOLT, SOCKET M6X20
101-1-33 547838001 TXTF—=Ud I R=-2L BASE, L X-PULLEY BRACKET
101-1-34 018501222 417+ KV b 5X12 BOLT, SOCKET M5X12
101-1-35 018502522 7RI b 5X25 BOLT, SOCKET M5X25
101-1-36 547840000 LIXAI b N SEA BRACKET, X-BELT TENSION
101-1-37 547841001 2{XNI M NY T SHAFT, X-BELT TENSION
101-1-38 547842000 2|7 1) > 7 1M1420 NEEDLE BEARING, LMVI1420 -
101-1-39 012500536 | = 2|73k J5X5 SET SCREW, SOCKET (FT) M5X5
101-1-40 018062022 817K b 6X20 BOLT, SOCKET M6X20
101-1-41 018062036 2|7+ K k6X20 BOLT, SOCKET M6X20
101-1-42 021060106 | ~ 2{1>2FV +6 NUT, 1 M6
101-1-43 547843000 2IXYZ=7HIK LINEAR GUIDE, X
101-1-44 018300822 | 30|7 K b3X8 BOLT, SOCKET M3X8
101-1-45 547844000 TIXN=2 X-BASE
101-1-46 018300822 | 16|77+ K 3X8 BOLT, SOCKET M3X8
101-1-47 547845001 TIXNW b RIS —E o PLATE, X-BELT HOLDER.
101-1-48 547115001 2{YNIV kR Y-BELT HOLDER
101-1-49 510078001 4ITANI R AR~ SPACER, TIMING BELT
101-1-50 018401022 417K b 4X10 BOLT, SOCKET M4X10
101-1-51 547846000 2lyVz=7H1I K LINEARGUIDE, Y
101-1-52 018300622 | 32|77 K h3X6 BOLT, SOCKET M3X6
101-1-53 547847001 XerHrosv14 SENSOR DETECTOR PLATE, X
101-1-54 S47848001 N VAL & STOPPER PLATE, Y
101-1-55 018300532 4|7+ K b 3X5 BOLT, SOCKET M3X5
101-1-56 547849000 Ty~x—2 Y-BASE
101-1-57 018300822 | 16|7+#KNL b 3x8 BOLT, SOCKET M3X8
101-1-58 547850001 x>y bUYr12 SETTING BRACKET, X-SENSOR
101-1-59 018300822 2|7 K +3X8 BOLT, SOCKET M3X8
151-V43-202
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C2 . 3£ U Bdf% / Feed mechanism / Transportvorrichtung / Mécanisme de |’entrainement
/ Mecanismo de la alimentacion .
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C2 .52 ') E81% / Feed mechanism/ Transportvorrichtung / Mécanisme de I’ entramement
/ Mecanismo de la alimentacion :

REF.NO. CODE Q'TY ErAq NAME OF PARTS RM
101-1-60 025030222 2(es¥HxFa93 WASHER, PLAIN M 3
101-2 018062036 8|7+ #H I b6X20 BOLT, SOCKET M6X20
101-3 018501436 2|7+ Kb h5X14 BOLT, SOCKET M5X14
101-4 018502036 2|7+ K b5X20 BOLT, SOCKET M5X20
101-5 S47172001 7 Fo¥v20 DRIVING GEAR, 20
101-6 014760622 2{7F+ b A% ¥595 SET SCREW, SOCKET SM5.95
101-10 549800001 TNV RTLEALS - |ANTI-SWING PLATE, BELT
151-V43-202
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C3 . 3% U B8R / Feed mechanism / Transportvorrichtung / Mécanisme de |’entrainement
/ Mecanismo de la alimentacion Sty ] R
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C3.:% " E4f% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entratnement
/ Mecanismo de la alimentacion

REF.NO. CODE |qTY Erxq NAME OF PARTS RV

101-1-61 547851000 1|hey raq CASSETTE BASE
101-1-62 149482001 3|7y £4 35K rMeX15 BOLT, FLAT W/SOCKET M6X15
101-1-63 ' $47852000 1Hhey b1 U=ZTHLR LINEAR GUIDE, CASSETTE BASE
101-1-64 018300822 | 14|77+ r3xs BOLT, SOCKET M3X8
101-1-65 $47853000 |  1|>UsHRUVEHLL SETTING BRACKET, L CYLINDER
101-1-66 S47854000 | 1|3V hUVH LR SETTING BRACKET, R CYLINDER
101-1-67 018401636 | 8|7+ raxie BOLT, SOCKET M4X16
101-1-68 025040236 | 8|eSH¥HxF1va WASHER, PLAIN M 4
101-1-69 $47855000 | 1|y ur 4Ly sz CYLINDER ASSY, L
101-1-70 $47856000 | 1|>Us 4Ry 3 CYLINDER ASSY, R
101-1-71 547857000 YR Uy 41 H8—L COVER, L CY-SETTING BRACKET
101-1-72 547858000 1|CY R YUY 4 41 HN=R COVER, R CY-SETTING BRACKET
101-1-73 018400836 | 2|7 # L k4xs BOLT, SOCKET M4X8
101-1-74 018401036 | 2|77 # L bax10 BOLT, SOCKET M4X10
101-1-75 025040236 | 4|eSH4HxFava WASHER, PLAIN M 4
101-1-76 547859001 2lz7ur 75 ow SPRING PLUNGER, PJL6-3
101-1-77 014300522 | 2|7+ #33x5 SET SCREW, SOCKET (CP) M3X5
101-1-78 021060206 | 2|2>23Y k6 NUT, 2 M6
101-1-79 547862001 1|Fz—FFhNs— TUBE HOLDER
101-1-80 018300822 | 2|7+#. r3xs BOLT, SOCKET M3X8
101-1-81 548480001 2lz7-52-7 AIRTUBE, L =750
101-1-82 S48480002 | 2|z 7-Fai-7 AIRTUBE, L = 1300

1101-1-83 500480000 | 3|a— KA 445 CORD HOLDER, 5N
101-1-84 018300836 | 3|7+ #JL h3xs BOLT, SOCKET VI3X8
101-1-85 025030236 | 3|es#HzFams WASHER, PLAIN M 3
101-1-86 547980000 1|2 /%4 5 U550 SPIRAL, L = 550
101-1-87 549220000 | 2|z=#>71a UNION, Y4
101-1-88 $12053000 1]cQa# b k M3X25 BOLT, CQ2 M3X25
101-1-89 025030232 1eESHHxFay3 WASHER, PLAIN M 3
101-1-90 547863001 1IXY~R—ZH /8= COVER, L XY-BASE
101-1-91 $47864001 1|XY~N— ZH5—R COVER, R XY-BASE
101-1-92 008400604 | 13|+ ~5 z214x6 SCREW, TRUSS M4X6
101-1-93 $47865001 X/ 2E—2HN— COVER, X-PULSE MOTOR
101-1-94 008400604 | 2|+ k35 =z ziaxs SCREW, TRUSS M4X6
101-7 S04557000 51/82% 1 PLTIM BAND, PLTIM
101-8 504557000 | 2|/¢> % 1 PLTIM BAND, PLTIM
101-9 549217001 1|2 K> ¥3x45X45 |SPONGE, 3X45X45

151-V43-202
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C4 . % 1 B8f% / Feed mechanism / Transportvorrichtung / Mécanisme de Ientrainement
/ Mecanismo de la alimentacion e e i :

B | 151-V43-202 |
D . # TB3{R / Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur :
/ Mecanismo de la prensa tela ‘ ' ‘

151-V43-201
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C4 .iE!) B3R/ Feed mechamlsm /Transportvorrlchtung/Mecamsme de I’ entramement
/ Mecanismo de la alimentacién

REF.NO. CODE |qQTy B2 XA NAME OF PARTS RV
$47867001 | 2|revtv3 CASSETTE ASSY
547868000 | 2|ntv r74 CASSETTE FRAME
547869001 | 2|ntvrELmrL OIN SUPPORT, L CASSETTE
547870001 | 2|ntv rELwaR) PIN SUPPORT, R CASSETTE
004401003 | 12|+% 35 x¥ax10 SCREW, FLAT M4X10
S47961000 | 4|ntv rv=s KNOB, CASSETTE (PC20X5)
S07306001 | 4|7V %43 #IL k512 BOLT, FLAT W/SOCKET M5X 12
547962001 | 8|nwY h1aHIETY GUIDE SHAFT, CASSETTE PLATE
S06696004 | 8|¥35 3% U3xe SCREW, FLAT M3X6
549219001 | 4|+#Y r=7U KX PLATE, ANTI-SPIN
021400202 | 12|22+ 14 NUT, 2 M4
S47963001 | 4|#€Y ro—tA CASSETTE SHEET, A
547964001 | 2|ntvrs—t8 CASSETTE SHEET, B
S47965001 | 2|#n+Y k= kC CASSETTE SHEET, C
N
: =t V¢ . ik 7
A s
151-V43-202 : :
D . I RIR/Presser foot mechanism / Stoffdriickerfu / Mécanisme de pled presseur
/ Mecanismo de la prensa tela
REF.NO. CODE |qTY B o ~ NAME OF PARTS RV
1 $48484001 MEPE T2 WORK CLAMP ASSY:
1-1 $47966000 | 1|X/AHT UL HH1 BRACKET, W-CLAMP CYLINDER
1-2 $35183000 | 2|u=7Iv a2 LINEARBUSH, 12 .
1-3 048220242 | 4|+ x77+amCc22 RETAINING RING, C22
1-4 $47969000 | 1|>ur 443 CYLINDER ASSY
1-5 $47968001 | 2|x/A¥T7rr1Yy GUIDE SHAFT, W-CLAMP
1-6 $47970001 HEPE T =INPY SETTING PLATE, W-CLAMP
1-7 $47971000 | 1|x/#¥x WORK CLAMP
1-8 S06719001 | 2|7+ V&5 haxi2 BOLT, FLAT W/SOCKET M4X12
1-9 018501436 | 2|77 #J k5x14 | BOLT, SOCKET M5X 14
1-10 018401036 | 1|77 #Jb kax10 BOLT, SOCKET M4X10
11-11 $48480003 | 2|z7-F1-7 AIR TUBE, L =900
12 018501636 | 1|7+ k5X16 BOLT, SOCKET M5X16
3 $47972000 | 1|x/F¥THN- COVER, W-CLAMP
151-V43-201
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E.#I L5 RBfR / Work clamp lifter mechanism / Stoffhalterheber / Releveur de plnceur o

/ Mecanismo del levantador del prensor

" +7v 3 vEs / OPTION PARTS "

:

21
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E. $#8T k4 BER / Work clamp lifter mechanism / Stoffhalterheber /Releveur de pmceur o

/ Mecanismo del levantador del prensor

REF.NO. CODE Q'TY ErAA NAME OF PARTS RM
1 547140001 NVNhrrvrdThiay s STEPPING WORK CLAMP CAM ASSY
1-1 547141001 HWherYFoThA STEPPING WORK CLAMP CAM
1-2 014760622 2|7+ b A X595 SET SCREW, SOCKET SM5.95
1-3 623033000 1|2 %9 46805V BALL BEARING, 6805VV
2 543693000 LRV i e S R g STEPPING WORK CLANMP CON. ROD
4 150460001 Hu-upF o VL= 9 U-UD FEED LIFTER LEVER SHAFT
5 150461001 4o vUan FEED ROLLER
6 107453001 A ES WASHER
7 021750102 11> 24 b556-32 NUT, 15M5.56-32
8 $17871101 NherYF9IIFR STEPPING WORK CLAMP ARM, R
9 017751412 1]V +5.56X14 BOLT, SM5.56X14 '
10 517872101 WALy I FHTITF STEPPING WORK CLAMP ARM, F
11 148196000 HWITARY R FARILL BUSH, L SPREADER SHAFT
12 148197000 HITARYFIIFAZIR BUSH, RSPREADER SHAFT
13 517873101 HWhvhryly93 STEPPING LINK ASSY
14 155167002 214 %556 SHOULDER SCREW, SM5.56
15 111466101 AV ITRY PRESSER BAR
16 145472001 AT AT A2 BUSH, PRESSER BAR
17 531012001 HNAYTZFITLYRY ADJUSTING SCREW, PRESSER
18 531013001 HFaweyxIdy=isrvh ADJUSTING NUT, PRESSER
19 S10111101 |7 1[F4# % SPRING
20 510112001 HER EYAE ST g SPRING GUIDE ‘
21 548665001 MNAY TR X GUIDE BRACKET, P-BAR
22 062681212 1|94~ 21437-40X12 SCREW, PAN SM4.37-40X12
23 510371001 AT RIUTL~ PRESSER BAR LIFTER
24 510372100 1A¥TRydxsva> CUSHION
25 048040342 T~ ATE4 RETAINING RING, E4
26 542843001 NAYIT VA PRESSER FOOT, A
27 513399001 112 * 2 T3.57X12 SCREW, SM3.57X12
28 503677001 RS WASHER

AT ame " " OPTION PARTS ”

30 533251001 R E A SPRING
151-V43-204
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F. %4 l/"%ﬂl‘%&]@ / Thread breakage detector mechanism / Fadenbruchfihler -
/ Mécanisme du détecteur de cassure du fil / Mcanlsmo del sensor de cortes en el hllo o

151-V43-219
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F. %)L BA0RER / Thread breakage detector mechanism / Fadenbruchfihler
/ Mécanisme du détecteur de cassure du fil / Mecanismo del sensor de cortes en el hilo

REF.NO. CODE |qQTY B XA NAME OF PARTS RV

<O-2U-xX> <Rotary-type > PRERA

1 543834109 1lE—2U—qrFLH>Fo3 TR. BREAKAGE DETECTOR ASSY, R

1-1 518032001 11 r2LA>FTS55 Y o3 |DETECTOR BRACKET ASSY

1-2 144504001 211 P F1HS DISC, THREAD GUIDE ;

1-3 146206009 1A PoF195FHT DISC PRESSER, THREAD GUIDE

1-4 146058001 1|7LF7ryavnz PRE-TENSION SPRING

1-5 146059001 1|17L7ryav+ vt PRE-TENSION NUT

1-6 146060000 1|FY rF oz SPRING

1-7 155510001 11 rFI9 oY b TENSION NUT

1-8 157255100 1F=v=na PULLEY, A

1-9 025030135 U EPEE WASHER, PLAINS 3

1-10 048020342 1|k X7E2 RETAINING RING, E2

1-11 543835100 1M1 r*L I rELH—73 SENSOR ASSY

1-12 518037009 e g—n8— SENSOR COVER

1-13 062301616 |  1{~aM3x16 SCREW, PAN M3X16

4 062670612 2|+~ 1357-40%6 SCREW, PAN SM3.57-40X6

5 146080000 1a-r7Foa CORD BUSH
AT arEE " " OPTION PARTS ”
<E—-LErH-H> <Beam-type>

6 543836201 1|1 rELALFUIFEY RF TR. BREAKAGE DETECTOR SET, F

16-1 543977101 1|1 r&LALFF 3 TR. BREAKAGE DETECTOR ASSY, F

6-1-1 $43279100 [ 1|r>7az=v i AMPLIFIER UNIT

6-1-2 062300612 2|+ ~23x6 SCREW, PAN M3X6

6-1-3 025030232 2|5 ¥ HxFay3 WASHER, PLAIN M 3

6-1-4 529468100 MNo7enz=vrn FIBER UNIT, N

6-1-5 062300612 1|+~a3x6 SCREW, PAN M3X6

6-2 152889001 NENEEEY Vs THREAD RETAINER

6-3- 117936009 2|5 6€r94 RUBBER CAP, 9.4

6-4 502657101 =R CORD HOLDER

151-V43-219
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G . F#HRI% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior - ... ,

" FESFEE S
/ For Supply parts "

5B

30-1

’ \
:30-1-2 30-1-3:

" ATy avissE / OPTION PARTS

30-2
(30-2-2 30-2-3

151-V43-305
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/ Mecanismo del eje inferior

G . T#AR31% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur

REF.NO. CODE a7y EL Ao NAME OF PARTS RV
1 141786001 AP A= VR S SHOULDER SCREW, CRANK ROD
2 104689002 11+ r7.14 NUT, SM7.14
3 014680622 HPFH b XAXT4377 K3 SET SCREW, SOCKET (CP) SM4.37
4 $10145001 1amrFo¥y ROCKER GEAR
5 511314101 HamFoxy sy ROCKER GEAR SHAFT
6 014760622 | 2|7+ b A% T595 SET SCREW, SOCKET SM5.95
7 521774001 HNevybh5—-o3 SET SCREW COLLAR ASSY
7-1 123006001 2/ b AR TE35T K3 SET SCREW, (CP) SM6.35
9 048080342 1~ A7E8 RETAINING RING, E8
10 1110494001 1| ¥H = WASHER, PLAIN 9.5
11 517896001 1Noad993 LOWER SHAFT ASSY
12 $10149101 1NoaTduxa BUSH, LOWER SHAFT
13 014760622 NP+ b AZT595 SET SCREW, SOCKET SM5.95
14 | 152678101 TAa=Fageyds ADJUSTING STUD, SHUTTLE HOOK
15 081003670 1loU > Fpw3 | O RING, PW3 :
16 503704002 Ny ths—-o3 SET SCREW COLLAR ASSY
16-1 014770622 2|7F P AR TB357 KX SET SCREW, SOCKET (CP) S\M16.35
20 541644001 TINVF A h 2R 173 SHUTTLE RASE BASE ASSY, NV
20-1 540886001 TINVEFH TR SHUTTLE RASE BASE, NV
20-2 502429101 "Wh=wAbT7oH o1 THREAD GUIDE, S-RACE BODY
20-3 062660412 2|3 ~N11318-40X4 SCREW, PAN SM3.18-40X4
20-4 152683001 2iFAHT P UY Y A SETTING CLAW, S-RACE BODY
20-5 152684101 2 thv bUYTNR SPRING, COMPRESSION
20-6 402887001 2| H %32 WASHER, 3.2
20-7 062660712 2| ~N'21318-40X7 SCREW, PAN SM3.18-40X7
21 014760622 W7+ b x2Y595 SET SCREW, SOCKET SM5.95
22 152678101 Th=wFaneydy ADJUSTING STUD, SHUTTLE HOOK
23 081003670 110U > JpPwW3 O RING, PW3
24 152681201 TIFSL8= DRIVER -
25 018501422 7 FRI F5X14 BOLT, SOCKET M5X 14
26 048080342 1| FNXTES RETAINING RING, E8
27 152686101 HEEP kg SHUTTLE HOOK BASE, B
28 515663991 1|#ssvBNnay 3 SHUTTLE HOOK, LB W/BOX
29 120438001 112VvysEY PIN, DOWEL ‘
<EWA> <For Heavy-weight materials>
30-1 $15902401 TRELr—2931A BOBBIN CASE ASSY, LA '
30-1-1 516074101 Nor—XFavoN18%A - TENSION SPRING, A
30-1-2 516492101 NWREXr—2n8 %2 SCREW, BOBBIN CASE SPRING
30-1-3 S$15667001 1Moo 7oHygnx SPRING, ANTI-SPIN
32 515665001 TIRE>LA BOBBIN, LA
-2 " OPTION PARTS
<{TEWHH > < For Extra heavy-weight materials >
30-2 515903401 1REr—2 7318 BOBBIN CASE ASSY, LB
30-2-1 516075101 MWr—AFa9 Y RNEB TENSION SPRING, B
30-2-2 516492101 LG e VAE 877 SCREW, BOBBIN CASE SPRING
30-2-3 $15667001 IR AV E % L DAY S SPRING, ANTI-SPIN
" RS " For Supply parts ”
131 515667001 N7k NRx SPRING, ANTI-SPIN -
151-V43-305
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H . #&5HEBRAfR / Lubrication / Schmierung / Lubrification / Lubricacion

e ﬁ'24 ‘,,’23

16—? .

=
b2

38 39%”

27

155-V43-350




H . #&#E/ERER / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE |qQTY Erxq NANE OF PARTS RV
1 152948001 rIEROE AN OIL WINDOW
2-1 $10364001 199y %ayayyT WICK SUPPORT
2-2 $17901000 1173E% WICK, 4X4 L = 460
2-3 510478000 MEPT T ETER L SN FELT
2-4 517902000 HEznFa-7 OILTUBE, L=180
3 142268001 HEEEE 25 1) CORD HOLDER, L
4 062670612 1|9~ 1357-40X6 | SCREW, PAN SM3.57-40X6
5 $10155000 HRI7H#TIb FELT
6 $10156000 117 3 £ E4x4 WICK, 4X4 L= 1000
7 $17903000 |  1|E=wFz-7 OIL TUBE, L=530
8-1 521527001 1|FrEv$aaygT WICK SUPPORT
8-2 152955001 | 1|3 3E% FLAT WICK, L=210
8-3 $17905000 1|9 3 £ E4x4 WICK, 4X4 L =370
8-4 S17906000 |  1|€=nFa-7 OILTUBE,L=320
9 062680612 | 1|+ ~=14.37-40x6 SCREW, PAN SIV14.37-40X6
10 510162201 | 1|AUFKHEEHHT WICK SUPPORT
11 104567001 3[vzexE¥Hx WICK SUPPORT
12 $17907001 PESYE L ER L LOWER SHAFT WICK SUPPORT
13 S17908000 |  1|>& Yo %ayarTib LOWER SHAFT WICK FELT
14 $17910000 | 1|E=wFa-7 OIL TUBE, L=130
15 S17911000 | ~ 1|7 I £ E4x4 WICK, 4X4L =360
16 062680812 | 2|+ ~m0437-40X8 SCREW, PAN SM4.37-40X8
17 117150001 I EE A CORD SUPPORT ;
18 062670612 1| ~=1357-40%6 SCREW, PAN SM3.57-40X6
19 S10167000 1|7 3 x4 WICK, 4X4L=200
20 __ | S17906000 | 2|E=nF1-7F OILTUBE, L=320
23 142268001 2{a—-FAHIL CORD HOLDER, L
24 062670612 | 3|+ ~x357-40X6 - |SCREW, PAN SIV3.57-40X6
25 047251640 1RATULTELAW25 PIN, SPRING ROLL AW?2.5
27 142268001 Ta—rA4TL CORD HOLDER, L
30 107149001 17z FELT
32 113006001 (=S FELT
33 106436001 1|7z k FELT
34 517905000 117 3 e E4xa WICK, 4X4 L =370
36 340400001 Tazg1nNL R , |BEAD BAND
37 $33252001 1oav97TubyHT FELT SUPPORT
38 062680612 1|+ ~=14.37-40x6 SCREW, PAN SM4.37-40X6
39 148847001 I ES WASHER, PLAIN4.76
40 509043000 | 2|7z b FELT
41 108802001 1|7 3 e Eaxa WICK, 4X4 L = 250
42 108802001 117 3 EE4xa WICK, 4X4 L = 250
151-V43-350
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J . K& Bk / Threading mechanism / Fadenfiihrungsvorrichtung / Mécanisme de Ienfilage

/ Mecanismo del enhebrado
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J. %83 B%/Threading mechanism/ Fadenfﬁhrungsvorrichtung / Mécanisme de l"enfilage

/ Mlecanismo del enhebrado

REF.NO. CODE Q'TY Er XA NAME OF PARTS RM

1 152869001 NWFP—LT1bIF THREAD GUIDE, ARM

2 062710712 1|7 ~0476-32X7 SCREW, PAN SM4.76-32X7

3 152870001 1|\ 7P—uq1bhny THREAD, GUIDE, ARM

4 062670612 1|4 ~\1357-40X6 SCREW, PAN SM3.57-40X6

5 113316001 WWP—bLa b7+ o1 THREAD GUIDE, ARM

6 060670612 117351 > F357-40X6 SCREW, BIND SM3.57-40X6

7 159224001 1\ 7—b1 by THREAD GUIDE, ARM

9 152872001 TN rFIVIEA TENSION BRACKET

10 114294001 1lou>¥ ORING

11 144588001 HESNEZAEY: SPRING, B

12 150551000 11 hzibAE PIN:-

13 116922001 1|4 bFaToEY TENSION STUD

14 $12441001 NFIIINRZITHFA2 WASHER

15 511182009 1A bFa0oFY 013 TENSION NUT ASSY

16 107606001 N1 bFaYINR% SPRING, TENSION

17 159805001 1 bFasoH544T DISC PRESSER, TENSION

18 145446001 214 bFEI YD DISC, TENSION

19 100402004 T x32Y357 SET SCREW, SM3.57

20 510469001 17+ kA% U595 SET SCREW, SOCKET SM5.95 -

21 115186001 HPEREN - DL TENSION STUD, MAIN

22 100136001 N bFamory b NUT, TENSION

23 115188001 HNoasbFamsnzg SPRING, TENSION

24 145446001 201 bFIYLES DISC, TENSION

25 152881001 HIxL18493 NEEDLE COOLER ASSY

26 013760612 | - 1{h X% I5957K3 SET SCREW, (CP) SM5.95

27 152883000 17T b8X15.5 FELT, 8X15.5

28 152884001 HEE GO L THREAD GUIDE, NEEDLE COOLER

29 062670412 1|4~ 357-40X4 SCREW, PAN SM3.57-40X4

32-1 502438001 AV K G W2 sk -\ THREAD GUIDE, A NEEDLE BAR

33 152891101 TNYRGXZIDS R ToF oA THREAD GUIDE, NEEDLE BAR BUSH
AT " OPTION PARTS “ ‘
<BEHH> <For Extra heavy-weight materials >

32-2 502439001 TWNURIAL bTF 1B THREAD GUIDE, B NEEDLE BAR

151-V43-401
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K. 5%E3fR / Bobbin winder mechanism / Spuler / Mécanisme du boblneur -

/ Mecanismo del devanador de la canilla
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K . s%#RE8{% / Bobbin winder mechanism/Spuler/ Mecamsme du bobmeur
/ Mecanismo del devanador de la canilla

F~N11476-32X10

REF.NO. CODE Q'TY ErXq NAME OF PARTS RM
1-1 517916001 P rER TOP COVER
1-2 510172001 LR £ A7) BOBBIN WINDER LEVER SHAFT
1-3 152984052 R S PAC BOBBIN WINDER LEVER
1-4 141550001 HEE AR s SPRING HOOK -
1-5 152936001 RS SPRING, PLATE
1-6 152937001 EE S WASHER
1-7 062670612 1|+~ 2357-40X6 SCREW, PAN 5M3.57-40X6
1-8 159486001 HRZES WASHER
1-9 048050342 1 r27ES RETAINING RING, E5 :
1-10 152840001 1|1 hexyryy BOBBIN WINDER CLAW STUD
1-11 510173001 1|FE 4T BOBBIN PRESSER
1-12 501998001 NNTFE=wYH R AXT357 SET SCREW, SM3.57
1-13 142566001 LR e A BOBBIN WINDER CLAW =
1-14 014680422 2(7F AR TA379 K3 SET SCREW, SOCKET (CP) SM4.37
1-15 510438001 U ESEE P EESANAES SPRING, TWIST
1-16 048050342 AR vi RETAINING RING, E5
1-17 152933001 RIEREE 3727 BOBBIN WINDER SHAFT
1-18 154528001 Hrb=xo0< WHEEL, BOBBIN WINDER
1-19 120448001 =y RUBBERRING '
1-20 014680422 2{7FH b ARTA37T7 KRS SET SCREW, SOCKET (CP) SM4.37
1-21 510174000 MWkavartx DUST GUARD PLATE '
1-22 510268001 RS &I ATAES |SPRING
1-23 510175001 B EAY 2 STOPPER SHAFT
1-24 157968001 HEP KNIFE
1-25 062680712 1|7 N 2437-40X7 SCREW, PAN SM4.37-40X7
1-26 047201042 HarFur7Eeraw2 PIN, SPRING ROLL AW?2
1-27 159574101 HrhFaovky .| TENSION STUD -
1-28 021680202 #+v b2 2437 NUT, 2 5M4.37
1-29 100136001 HrbeF3592+Y b NUT, TENSION
1-30 144110001 HWosn—ig bFam o8z THREAD TENSION ADJUST SPRING
1-31 145446001 21 bF3TIYS 1DISC, TENSION
1-32 144105000 HFavonxozdizx FLANGE WASHER, TENSION SPRING
1-33 148294001 W7+ b AR T3577HK 3 | SET SCREW, SOCKET (CP) SM3.57
1-34 141590001 UERE X Y THREADING BAR, U
1-35 150553003 1+ k595 NUT, SM5.95
2 062711212 6|+ ~N2476-32X12 SCREW, PAN SM4.76-32X12
3 547174000 HrbvexT—U BOBBIN WINDER PULLEY
4 014760622 2{7F b AR U595 SET SCREW, SOCKET SM5.95
5 115183101 11 ear THREAD GUIDE
6 062711012 1 SCREW, PAN SM4.76-32X10

151-V43-402
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. %t 1 BER / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros e
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L. RY] Y B{& / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE |QTY By XA NAME OF PARTS RIVY
1 537066001 11 r%UBLY S THREAD TRIMMER CAM ASSY
1-1 518653001 HEEEVETA THREAD TRIMMER CAM
1-2 014770622 2|7F F A2 U635 K3 SET SCREW, SOCKET (CP) SM6.35
3 510178001 1L/t R rUY TR SOLENOID SETTING PLATE
4 062681012 2|+ ~3437-40x10 SCREW, PAN SM4.37-40X10
5 510179001 1L/t RLR=43 SOLENOID LEVER ASSY
6 062671012 1|3~ 21357-40X10 SCREW, PAN SM3.57-40X10
7 517918201 1o RILR—ToF 1YY DRIVING LEVER GUIDE SHAFT
I8 231071001 1] % #JL8X15 BUSH, 8X15
9 518919001 o RIS InT— DRIVING LEVER COLLAR
10 014760622 2|7+ F X2 U595 SET SCREW, SOCKET SM5.95
11 048070342 2{ kX TE7 : RETAINING RING, E7
12-1 $30117101 11 bxUTEHLN=73 TH-TRIMMER DRIVING LEVER ASSY
12-2 153597001 IPZES SIS/ RETAINER COLLAR, LOWER THREAD
12-3 $30033001 14> %9357 SHOULDER SCREW, SM3.57
12-4 148813001 2|4 H % WASHER
12-5 106129002 1| r357 NUT, SM3.57
12-6 028350242 1| x4 H%235 WASHER, SPRING 2-3.5
13 014770622 1|7F A2 V6357 K3 SET SCREW, SOCKET (CP) S\M6.35
14 159905001 HEARIFIADEYZY ADJUSTTING SCREW
15 106147002 1|3 r7.94 NUT, SM7.94
16 510189001 1o RSSsERINZ SPRING
17 502354001 HEESE-LF ¥ ST SHOULDER SCREW, B
18 $17922001 1|7 Ry L= ke DRIVING LEVER STOPPER
19 107093002 2|2 225437 SCREW, SM4.37
20 025680232 2lES¥H%xFa437 WASHER, PLAIN M 4.37
21 510267001 111 b%UDY RSy 3 THREAD TRIMMER ROD ASSY, S
12141 $10191001 111 h£UDYEs THREAD TRIMMER ROD, S
21-2 141492001 1a<wyx543 JOINT ASSY
21-2-1 141493001 1avyEsraq JOINT
21-2-2 141331001 1|%ayx>7oa BUSH
21-3 106588003 2| r5.95 NUT, SM5.95
22 510192001 114> 2437 SHOULDER SCREW, SM4.37
23 510193001 111 r2ULN=-D | THREAD TRIMMER LEVER, D
24 510194001 11 hxULNR=y THREAD TRIMMER LEVER, U
25 510195001 11 rEULN=Ts LEVER SHAFT .
26 110367001 1% # % WASHER, PLAIN SPECIAL 8
27 048060342 1| h X 7E6 RETAINING RING, E6
28 014760622 1|74 k22595 SET SCREW, SOCKET SM5.95
29 510196101 HEEE D IZACE=E ¥1¢-3 SPRING, EXTENTION -
30 110146001 1FaveyEnzass SPRING HOOK, S
31 517923001 14 r2UDYRL THREAD TRIMMER ROD, L
32 510192001 | 1|4>%v437 SHOULDER SCREW, SM4.37
133 025680232 1eSYHrF19437 WASHER, PLAIN M 4.37
34 021680202 2|5Y b2322437 NUT, 25M4.37
35 $17924001 1lLenrbn- CONNECTING LEVER
36 $17925000 HLenr -4y CONNECTING LEVER SUPPORT
37 018501222 2|7 K I h5X12 BOLT, SOCKET M5X12
38 183827001 HED Y B ] SET SCREW COLLAR ASSY
38-1 014770622 2|17F P AR V635V H SET SCREW, SOCKET (CP) S\M6.35
40 549059001 11 rEYLLHLS 3 TH-TRIMMER CONNECTING ROD ASSY
41 518055001 2|4 2437 ‘ SHOULDER SCREW, SM4.37
42 $17929001 IRVEE: NEEDLE PLATE
43 $10204101. 11 rsULLHY THREAD TRIMMER CONNECTING ROD
44-1 510205001 14 KNS 3 MOVABLE KNIFE ASSY
45 510208001 IER Y D <t=0.4> |SPACER, MOVABLE KNIFET=0.4 ...
45 $10208002 PR Y r s <t=05> |SPACER, MOVABLE KNIFET=0.5 ...
45 $10208003 IRy D e <t=0.6> |SPACER, MOVABLEKNIFET=0.6 ...
49 $00705001 11 knns5— COLLAR, MIOVABLE KNIFE
151-V43-403
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. %tV BA{R / Thread trimmer mechanism / Fadenabschneidevorrichtung -
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros
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L. k0 BR/ Thread trimmer mechanism / Fadenabschneidevorrichtung

/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE |qTY £ Ao NAME OF PARTS RV
50 510209101 1v 222437 SCREW, SM4.37
51-1 $10210101 1as1n FIXED KNIFE
52 111140002 | 2| x %3238 SCREW, SM2.38
53 158384001 2{45 2837 SCREW, FLAT S4.37
54 106629002 219 425437 SCREW, SM4.37
55 $10212101 1N TH1RE NEEDLE HOLE PLATE, E
56 100360003 | 2|#5x 238 SCREW, FLAT SVI2.38

AT " “ OPTION PARTS ”

44-2 $31612001 eIV EH MOVABLE KNIFE ASSY
44-3 540934101 HEECINT A MOVABLE KNIFE ASSY, L
51-2 $30128001 az1nsayay FIXED KNIFE, HARD MATERIAL
151-V43-403
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M. k#A-f B3R / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil

/ Mecanismo del limpiador de hilo
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N. 7075~ —Ffk (+ 7 3 »&B&) / Programmer (Option parts) / Programmiervorrichtung (Sonderzubehar)

/ Programmateur (Piéces en option) / Programador (Piezas opcionales)

" #7vavEsm [ OPTION PARTS
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M . %A+ B8R / Thread Wiper mechanism / FadénWischvorrithtung / Mécanisme de tirey—fiyl
/ Mecanismo del limpiador de hilo

REF.NO. CODE Q'TY Erxq NAME OF PARTS RV}
1 $41206001 IR AT A FAT SPRING, THREAD WIPER
2 541205001 1les¥Ha WASHER, PLAIN
3 525456001 2|73 v PLUNGERPIN
4 541207000 HaAR—yd4 SPACER RUBBER
5 $37147109 1YL/ RRIY 1 HE SETTING PLATE, E SOLENOID
6 018681022 2| 79K F437X10 BOLT, SOCKET SM4.37X10
7 100645003 219 H = : WASHER
8-1 S$47973009 v s 1 KEHN—E2 SOLENQID COVER, E2
8-2 $47974009 ML/ T RFAN~E2T 2 SOLENOID COVERLID, E2
8-3 008400804 2|+ b5 X24xX8 SCREW, TRUSS M4X8
9 062680512 2|7 ~N1437-40%5 SCREW, PAN SM4.37-40X5
11 525456001 11759y PLUNGERPIN
12 542858001 MNEbNnSAILLAY THREAD WIPER CONNECTING ROD
13 $10217001 WA ENSL95L 903 THREAD WIPER CRANK ASSY
14 110735001 T H = WASHER .
15 048030342 1 b XxTE3 RETAINING RING, E3
16 025750132 HeS¥H22AY556 WASHER, PLAIN S 5.56
17 $49209001 IRVE AT WIPER
18 146288001 N ENSAT R~ COLLAR, THREAD WIPERSTUD
19 060680512 131 > K 437-40X%5 SCREW, BIND SM4.37-40X5
20 048040342 1+ ATE4 RETAINING RING, E4
21 $02672002 NI MNSAT 95144 SUPPORT, T-WIPERSTUD
22 062680512 2|3 N 11437-40X5 SCREW, PAN SM4.37-40X5
23 502677001 1MeYbrns— SET SCREW COLLAR
24 144458001 1|78 Y% b A2T357 SET SCREW, SM3.57
25 502678001 174 78=18% SPRING
151-V43-405

N. 7075 —-BE®R(F TV a ‘/EBn""n) / Programmer (Option parts) / Programmiervbrrichtung (Sonderzubéhér)

/ Programmateur (Piéces en option)/Programador (Piezas opcionales)

NAME OF PARTS

REF.NO. CODE |qQTy Lo RV
1 543249001 A|7adS5~v-23% PROGRAMMER ASSY
1-1 S43250000 | 1|7 a¥S5v—91T 74 TOP COVER, PROGRAMMER
1-2 1 S43251000 | 1|7Rnd5<v—-Y474 LOWER COVER, PROGRAMMER
1-3 15943252000 | Ti{F—K—KAR-H SPACER, KEYBOARD
11-4 543253000 MNEx—FK—-FdLI— b RUBBER SHEET, KEYBOARD
1-5 $43254000 HE—F=Fo—} KEYBOARD SHEET
1-6 037301015 4IVFN& Y EL3X10 TAPPING SCREW, PAN V M3X10
1-7 543255000 [ 1|LcDA /X~ LCD COVER
1-8 $43256000 1]Lep LCD
1-9 $43257000 tleomay 1o n—4a— INVERTER, LCD
11-10 : 037200615 4IVFNEYEL2X6 TAPPING SCREW, PAN V M2X6
1-11 $43271000 1\ 7aysv—<5%Y A MAGNET, A
1-12 $43272000 NFoysv—v532Y B MAGNET, B
1-13 037300615 6|V N2y EL3X6 TAPPING SCREW, PAN V M3X6
1-14 $43267000 1\7ads<v—a-F PROGRAMMER HARNESS
1-15 S$43268000 LI EZATE VAT 3 § INVERTER HARNESS
1-16 $43270000 13- kKIYPaKRS1 CORD BUSH, KR51
1-17 $43981000 Q{17095 v =2 hnN= LOWER COVER, PROGRAMMER
1-18 $43259001 VA FEEL VAV PROGRAMMER PCB ASSY
1-19 $43269000 1IPROMTAY S %7 3 PROM PROGRAMMER ASSY
i AERS: “ OPTION PARTS ” -
2 540621000 1EMIZ 7 ESD-SR-15 EMI CORE, ESD-SR-15
3 149809000 1a15v7L BEAD BAND, L.=200
151-V43-942
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P . %% X B3 / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil
/ Mecanismo de la mordaza para hilo TR S i s e TR
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P . ¥ % B8{% / Thread nipper mechanism / Fadenspannvorrichtung / Mécanisme de pince-fil

/ Mecanismo de la mordaza para hilo

REF.NO. CODE Q'TY [ NAME OF PARTS
1 S47151001 HER Y7 87 TENSION RELEASE ASSY
1-1 $17933001 11 hazXTFSHEY L TENSION RELEASE BRACKET
1-2 $17934001 HWAYITFOTHLN=Y 3 WORK CLAMP LIFTER LEVER ASSY
1-3 $10228001 14 hII R LIN— TENSION RELEASE LEVER:
1-4 $10229101 HE S 2207V SPRING
1-5 S$47143001 1Lis—gq1Lons CONNECTING ROD, W-CLAMP LIFTER
1-6 048040342 3| M2 TE4 RETAINING RING, E4
1-7 $17937001 1MNFYITTFHFIAv9 3 PRESSER BAR WIRE ASSY
1-8 147476001 1|82 %2437 SHOULDER SCREW, S\Mi4.37
1-9 S47142001 NeNR=a 17 Ry L= DRIVING LEVER, W-CLAMP LIFTER
1-10 107321003 182476 SHOULDER SCREW, SM4. 76
1-11 021710102 1F+Y r12 2476 NUT, 1 SM4.76
2 $10243000 10> 25> FNK-3N CORD HOLDER, NK-3N
3 062670612 1 ~1357-40X6 | SCREW, PAN SM13.57-40X6
4 153941001 | 1|71 v+HyT WIRE HOLDER
5 062681012 119 N 1437-40X10 SCREW, PAN SM4.37-40X10
6 062771012 1|3 ~N3635-40X10 SCREW, PAN SM6.35-40X10
10 548662001 14> %2595 SHOULDER SCREW, SM5.95
11 100022005 1|5V +5.95 NUT, SM5.95
12 S47144é§=1‘= IPURE SNY 3 CYLINDERSETTING PLATE
13 062760812 3|3 ~1595-28X8 SCREW, PAN SM5.95-28X8
14 $46144100 12U 425x157 3 CYLINDER ASSY, 25X15
14-1 S46145000 112U 425X15 CYLINDER, 25X15
14-2 $04905000 A VAT e Rl HALF UNION
15 018503536 4|7 F K f5X35 BOLT, SOCKET M5X35
16 $43903001 RPN VE CYLINDER JOINT
17 148764001 1422876 SHOULDER SCREW, SM4.76
18 118735001 1| H % WASHER, PLAIN 6
19 110161004 . 2|+ ra7s Iy NUT, SM4.76 ~
30 517945101 144 TOY FLN—-73 PRESSER ROD LEVERASSY
31 159264001 HogtbxULN-FY PIN '
32 110367001 1Y H % WASHER, PLAIN SPECIAL 8
33 048060342 1IN XTE6 RETAINING RING, E6
34 014760622 17+ b+ A2T595 SET SCREW, SOCKET SM5.95
35 $17949001 ER=NI iy e B WIRE SHAFT, TENSION RELEASE
36 048040342 1|+ X TE4 RETAINING RING; E4
37 100645003 1% H % WASHER
38 021680212 1|+ b222437 NUT, 2SM4.37.
39 | 10239001 IER =N 1] TENSION RELEASE STUD
40 149547000 Ha-Fad4x CORD HOLDER, 4N~ ,
41 062680812 114~ 231437-40X8 SCREW, PAN SM4.37-40X8 -
a4 510232001 Wr—Jn44T CABLE SUPPORT
45 148847001 1|HHx WASHER, PLAIN 4.76
46 025350332 1|eESHHZ2H 135 WASHER, PLAINL3.5
151-V43-406
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Q . $HriERHERIfR / Synchronizer / Synchronisator / Synchronisateur /Sincronizador

i dereti g - 151-V43-501
R. 7V > MEAREIR / Printed circuit board mechanism / Leiterplatten / Circuits imprimés .
/ Tableros de circuitos impresos B

151-V43-518
41



Q . EHUEMRHERRR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

REF.NO. CODE |qTy EL A NAME OF PARTS RV
1 548666001 1orrnr14s3 SYNCHRONIZER ASSY
2 062400806 | 2| ~24xs SCREW, PAN M4X8
4 538080001 UGV PEPPALLE MAGNET ASSY, D
5 1538082001 | 2[nUmIvsveus MAGNET ASSY, U
6 062681412 |  3|+~z437-40x14 SCREW, PAN S\M4.37-40X14
7 025680132 | 3|e5¥Hxvavasy WASHER, PLAIN 5 4,37
151-V43-501
R. 7 > b EARRER / Printed circuit board mechamsm / Lelterplatten / Circuits i :mprlmes
/ Tableros de circuitos impresos

REF.NO. CODE [qTv EyAq NAME OF PARTS RV
1 - | s46449001 HEEE EE AT CONTROL PCB ASSY
1-1 546455000 | 20|FETFK10KM-10 TRANSITOR, :FK10KM-10
1-2 $38155000 41 VIOSFET25K 1306 TRANSISTOR, :25K1306 -
1-3 538164000 6| MOSFET25K1937 TRANSISTOR, :25K1937
1-4 U32744000 |  2|pIPswDss708 DIP SWITCH:D55708

151-V43-518
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S. > bO—JLKy 7 XEER / Control box mechanism / Schaltkasten

/ Mécanisme du boitier de contrdle / Mecanismo de la caja de controles

1-20

" A7y avEkg / OPTION PARTS

Pl
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S. > bE—/IKy 7 XAER/Control box mechanism/ Schaltkasten
/ Mécanisme du boftier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE  |{Q'TY Erxo NAME OF PARTS - RIVI|
1 $43169009 1Ky o243 ’ BOX ASSY
1-1 S43170009 HFHFRY 7R POWER SUPPLY BOX
1-2 543171009 LI E AV AR, i & SETTING PLATE, PCB
1-3 $43172009 1|HEY 2274 BOX COVER
1-4 $38094100 2[DCTPLE—H2Y 3 DC FANMOTOR ASSY
1-5 0A5403006 6|+ ~¥ 4 34x30DB SCREW, PAN (5/P WASHER) M4X30
1-6 0A5400806 11+ +~XH¥ %2 24X8DB SCREW, PAN (5/P WASHER) M4X8
1-7 0A5401006 3iF AT R ETAX10 SCREW, PAN (5/P WASHER) M4X10
1-8 $16568000 112 %% £3191-03R1 _ CONNECTOR, 3191-03R1
1-9 538122100 1| E—845—FIEY 3 MOTOR CABLE ASSY, E
1-10 $42260000 1|7y hswa—Fa34% 3 FOOT SWITCH HARNESS ASSY, 434
1-11 S43183100 1/¢xba—KB7 3 PANEL HARNESS ASSY, B
1-12 $38107100 1er¥asFssyoa-§ POWER SUPPLY HARNESS, CONTROL
1-13 $38108000 1E=-42FrHFra-F MOTOR POWER SUPPLY HARNESS
1-14 538109100 1"FE—bFoFra-§ POWER SUPPLY HARNESS, H-P
1-15 $38110000 1|PERT— K PER HARNESS
1-16 $43274000 11722782938 BUSH, TB-2938
1-17 543186000 117 £ 2 BU6S7R BUSH, BU6S7B
1-18 S00554000 | 18]|4&— k6NS SUPPORT, 6NS
1-19 531760000 1{CKSY 5> F26L CORD CLAMP, 26L
1-20 543275000 713~ F%2 5> 7WS2NS CORD CLAMP, WS2NS
1-21 543276000 31— F ¥ 5> 7WS3NS . | CORD CLAMP, WS3NS
1-22 $43277000 1{a—F%2 35> WS4NS CORD CLAMP, WS4NS
1-23 008400604 | 12|+ bS5 24X6 SCREW, TRUSS M4X6
1-24 S$43309000 |  1|EmzLwx FRAGMENT PROTECTOR NET
1-25 $37059001 1|pEw—% LABEL, PE
1-26 $37060001 1| 7—Rw=y LABEL, GROUNDING
1-27 542653000 1|3 7TFC-23-11-14 CORE, TFC-23-11-14
1-28 $34413000 2| A R—H— , SPACER
1-29 $43173001 MNFLF 2Ny 3 POWER SUPPLY PCB ASSY .. . .
1-29-1 $38200000 2| MOSFET25K 1938 TRANSISTOR, :25K1938 -
1-29-2 232384001 1|s7 7' v ipsasszma SURGE ABSORBER, DSA362MA
1-29-3 $38201000 28U 22 V14D4T71 VARISTOR, V14D471 ‘
1-29-4 S08030000 | 2|GEa—X5AFB FUSE,5AFB
1-29-5 153242000 22— x6A FUSE, 6A
- ' < For “3-Phase 200V AC, 220V AC
<=1§200V, 220V, 380VH > & 380V AC" >
2-1 $47370000 1FrFoswy 2341A P-SUPPLY SWITCH ASSY, A 341
<100VERA>. <For Japan only >
2-2 S47372000 HFHFsW2 3341B° |~
<H1iH110V, 240VAE > < For "1-Pahse 110V AC & 240V AC" >
2-3 S47373000 HFE 27 swy 3341G P-SUPPLY SWITCH ASSY, G 341
’ < =18400V, 415VH > <For “3-Phase 400V AC & 415V AC" >
2-4 S47374000 NFHFINa~ RE POWER SUPPLY HARNESS, E IN
< H1E230VH > <For "1-Pahse 230V AC" >
2-5 547371000 1 F s rINg— KF POWER SUPPLY HARNESS, FIN

151-V43-502

e RMBIC XA W T WA ES E TiENIEE £ T &, EMEDERRAF—K Aottty M- THUVET,

Y¢ When ordering parts which have an asterisk (3X) in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards.

7 Bei Bestellung von Teile mit einem Asterrikus (%) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.

¥ SiI'on commande des pigces désignées par un astérisque (%) dansla colonne RV, ces piéces seront fournies en jeu avec les autres pidces
nécessaires telles que des plaguettes. :

7¢ Al ordenar partes que tienen un asterisco (3¢) en la columna RM, estas partes serdn suministradas como un Juegownto con otras partes
necesarias como los tableros de circuitos.
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$. 3> hA—JLA& v 2 ZEHR/ Control box mechanism / Schaltkasten
/ Mécanisme du boftier de contréle / Mecanismo de la caja de controles

REF.NO. CODE - {Q'TY Er XA NAME OF PARTS RM
' _ <For "1-Phase 200V AC, 220V AC '
1 <#38200V, 220V, 230VH > . ; & 230V AC">
3-1 $43201000 T|ACINT — FF ACIN HARNESS, F
<100V, 110VE > <For 100V AC &110V AC>
3-2 $43369000 Tineay F5> 2By X CONVERSION TRANSFORMER ASSY, B.
<240V, 380V, 400\!, <For "240V AC, 380V AC, 400V AC
, 415VA > - &A415VAC">
3-3 $43370000 Tn>h>b52AC73 CONVERSION TRANSFORMER ASSY, C
. (018061036 | 4|73 k6x10 BOLT, SOCKET M6X10
5 028060246 LINZYH 226 WASHER, SPRING 2-6
6 025060236 e YHRXFILI6 WASHER, PLAIN M 6
7 228475000 A1y 9N F1.9X80 FASTENING BAND, 1.9X80
10 $43190000 1|PROME A ¥37 3 PROM ASSY, CONTROL
11 543191000 1|PROME~& 7 3 PROM ASSY, MOTOR
20 $38352101 2 e LABEL, ELEC. SHOCK 4 LANG.
21 $38353101 2 7/’1’#7/\»’7 o frmmmm————
) <ar7FLY¥-a1zy FE> <ForCompressorunlt>
31 543278000 HarTLyg—=nN—3%A COMPRESSOR HARNESS
40 $40616001 | 1|/ 1 X7 1LHEMCY 3 NOISE FILTER ASSY, EMC ,
41 0A4400605 4]+ F~NH Y 3 4X6DA SCREW, PAN (S/P WASHER) M4X6
55 S40764000 112 7 TFC25-15-12 CORE, TFC25-15-12
56 . 149809000 HNa1s5v7L BEAD BAND, L=200
o2 0és S0t < hSLRARMBHER> < Not using the transformer>
57 44865009 | Tieis rAE <G CAP6 Senew, Pan MG XS
062046204 < h5 2 AfEREE> < Using the transformer>
57 HH865000 | 3|26 Faadug CAPTE  ScRey, PAU NEKZ
: "AFoa R " " OPTION PARTS "
42 540623000 1{EMIZI 7 TR-40-27 EMI CORE, TR-40-27
43 0A5401206 1|+ F Y%7 24X12DB SCREW, PAN (S/P WASHER) M4X12
44 025040236 1NeS¥HxFaTs WASHER, PLAIN M 4
45 021400106 Yy bi1ozas NUT, 1 M4
46 $40624000 HWIAXTANEN—-%AA NOISE FILTER HARNESS, A
50 540621000 1{EMIT 7 ESD-SR-15 EMI CORE, ESD-5R-15
51 540622000 1|EMIZ1 7 ESD-SR-25 EMI CORE, ESD-SR-25
52 $40764000 6|3 7TFC25-15-12 CORE, TFC25-15-12
53 542653000 313 7TFC-23-11-14 CORE, TFC-23-11-14
54 149809000 512145V 7L BEAD BAND, L =200
151-V43-502
P RMEBIC K AV TWB RS Z JENIEE 2T &, BHEVELBRF~R Aoy FCESTEVET,

¥¥ When ordering parts which have an asterisk (3¢) in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards. '
¥ Bei Bestellung von Teile mit einem Asterrikus (3¢) aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.
¥¥ Si I"'on commande des piéces désignées par un astérisque (3X) dans la colonne RM, ces piéces seront fournies en jeu avec les autres piéces
nécessaires telles que des plaquettes. .
¢ Al ordenar partes que tienen un asterisco (3¢) en la columna RM, estas partes serén suministradas como un juego junto con otras partes
necesarias como los tableros de circuitos. )
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S. 3> hA—=JR v 7 XK/ Control box mechanism/Schaltkasten
/ Mécanisme du boftier de contrdle / Mecanismo de la caja de controles

REF.NO. CODE |qTy Er Ao NAME OF PARTS RIV|

YRR RS " Supply parts ”
< =#§200V~220VE > | <For "3-Phase 200V AC~220V AC" >

H-1 $46440009 HEY 22U 2 A1 POWER SUPPLY BOX ASSY, A1 X
<HIFT00VEHH > <For Japan only>

H-2 $46441009 R AL L - R (O —— X
<=#415VE > <For "3-Phase 415V AC>

H-3 546442009 HE PP DL PR POWER SUPPLY BOX ASSY, C1 P
<#45220V~230VHE > <For "1-Phase 220V AC~230V AC" >

H-4 546443009 1£Y 2994 3A2 POWER SUPPLY BOX ASSY, A2 X
<=#400VH > <For "3-Phase 400V AC" >

H-5 546444009 1€y 2vm 4 3E POWER SUPPLY BOX ASSY, E X
<=1H380VH > <For "3-Phase 380V AC" > .

H-6 $46445009 1KYy 2UM T3 POWER SUPPLY BOX ASSY, C2 X

: <#E230VA > <For "1-Phase 230V AC" >

H-7 $46446009 HES TP OLYEY: POWER SUPPLY BOX ASSY, F X
<HIF110VA > <For “1-Phase 110V AC" >

H-8 546447009 1|HEY o 2Um 4 382 POWER SUPPLY BOX ASSY, B2 P
<HiH240VE > <For "1-Phase 240V AC" >

H-9 $46448009 1€y s2ums 33 POWER SUPPLY BOX ASSY, C3 X

151-V43-502

e RMBIIZX AW T VW ABRE CENEE £ T & 2MEDELRRAN—R Aoty MIE-THEY ET,

7¢ When ordering parts which have an asterisk (3¢) in the RM column, these parts will be supplied as a set together with other necessary parts
such as circuit boards. ,

7¢ Bei Bestetlung von Teile mit einem Asterrikus () aus der Kolonne RM werden diese Teile als Saatz, zusammen mit anderen notwendigen
tilen, wie Schaltplatimen geliefert.

7 Si l'on commande des pidces désignées par un astérisque (%) dans la colonne RM, ces piéces seront fournies en jeu avec les autres piéces
nécessaires telles que des plaquettes.

7% Al ordenar partes que tienen un asterisco (%) en la columna RM, estas partes serdn suministradas como un juego junto con otras partes
necesarias como los tableros de circuitos.

46



/ Mecanismo de la presion de aire

. Z2[ERSR / Air pressure mechanism / Luftdruck / Mécanisme de la pression d air

47

151-V43-514



T. Z2[ERB{R / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air

/ Mecanismo de la presion de aire

REF.NO. CODE Q'TY ErAAq NAME OF PARTS RM
1 $47979109 1|5Fr o734 3 SOLENOID VALVE ASSY, 3
1-1 $31570209 YN F b YUY 424-5H VALVE SETTING PLATE, 4-5H
1-2 $09318101 HrosdL—4% INTEGRATER
1-3 540628000 RS AV Ay A V! BALLVALVE, 1/4
1-4 509228000 WA=y NIPPLE
1-5 S$49431001 (B zAcd=¥: DI T A AIR MANIFOLD ASSY, 3
1-5-1 505636001 1MNz7v=HKIEK3 ~ |AIR MANIFOLD, 3
1-5-2 $49432001 3|Fronng SOLENOID VALVE
1-6 518415101 6]/N—T71=4>Q4aM5 HALF UNION, Q45
1-7 $03792001 6Nt X IRUNL EXHAUST THROTTLE VALVE
1-8 547359000 TN TN=22ZAX3T 3 VALVE HARNESS ASSY, X3
1-9 062302506 2|+~ 13X25 SCREW, PAN M3X25
1-10 028030242 2|82 H x2-3 WASHER, SPRING 2-3
1-11 025030232 2leS¥HRF2I3 WASHER, PLAIN M 3
1-12 S40629000 2180z T BARREL NIPPLE
1-13 $43686000 TPTT LK 1/8 ELBOW, PT 1/4
1-14 $44226000 1175 Y RP-4 PLUG,RP-4
1-15 $45252000 1fx7L¥a—4 AIR REGULATOR
1-16 $29704000 21328y T ka8 ELBOW, 4-1/8
1-17 062404005 | 2|F+~Nmax40 SCREW, PAN M4X40
2 018501222 217+ H I k5X12 BOLT, SOCKET M5X12
3 025050232 2|ESHHRF Y5 WASHER, PLAIN M 5
4 028050242 2IN 2P H %25 WASHER, SPRING 2-5
5 021500103 2|+ p1das NUT, 1 M5
6 149796001 Hdak—2Hn+99% AIR HOSE, W/CONNECTOR
12 $08178000 TS Fuy-4 BRANCH, UY-4 '
13 $28741000 NzF7-5Fa2-7 AIRTUBE, 4L =300
14 512104000 N2rz=4>714 UNION, Y4
15 $31772000 1|z 72— Jaxs50 AIRTUBE, 4X50
16 $09197000 tag-Frarra-5 SPEED CONTROLLER
17 548480003 7| T7—Fa—-7 . AIRTUBE, L=900
18 $04587000 TR~ bYFF JOINT, STRAIGHT
19 $47975000 MNWFVr—4ass LUBRICATOR ASSY
20 518027101 (B =2l i = Ry B NEEDLE BLOWER
21 520006000 1ML Fa—Js URETHANE TUBE, S
22 $49056000 3z 7~k — 2042501708 AIRTUBE, 4X2.5U L=1700
23 S04557000 51/8> 2 1 PLTIM BAND, PLTIM
24 548480002 2z 7—Fa21-7 AIRTUBE, L= 1300
"F T me" " OPTION PARTS "
10 543683001 1Fe g SOLENOID VALVE
11 543696000 R TN —%2X1 VALVE HARNESS, X1
11-1 544746000 WYL HNWTN=FR VALVE HARNESS
11-2 544750000 11 B Fn—x238v VALVE HARNESS, 24V
151-V43-514
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U . BB / Power supply equipment mechanism / Stromversorgun
/ Mécanisme de |'equipment en alimentation électrique -~ -
/ Mecanismo del equipo de alimentacion de corriente

" A7y avesm / OPTION PARTS

/%
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U . BEESRAR / Power supply equipment mechanism / Stromversorgung
/ Mécanisme de I'equipment en alimentation électrique
/ Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE _ [aTy £ A1 NAME OF PARTS RV

1 $46431000 | 1|/ zxE—2x7 3 PULSE MOTOR ASSY, X

2 $46433000 | 1|/ zE—2Y4 3 PULSE MOTOR ASSY, Y

3 $46435000 | 1[/SLRE—EXN—% 2 PULSE MOTOR HARNESS, X

4 S46436000 [ 1|/SLRE-2YN-% X PULSE MOTOR HARNESS, Y

6 018502522 | 4|73 b h5X25 BOLT, SOCKET M5X25

7 028050242 | 4{Nx¥Hi25 WASHER, SPRING 2-5

8 025050232 | 4|eS¥HxF1ys WASHER, PLAIN M 5

9 S47167001 |  4|ans+Y ks NUT, SQUARE M5

10 S47358000 | 1|#rFrer¥n—%243 SENSOR HARNESS ASSY, H/P

10-1 S44665003 | 1|%>£YE>HGL12F PROXIMITY SENSOR, GL-12F

10-2 S44665000 [  1|*> Y& HGL-12F PROXIMITY SENSOR, GL-12F

11 S46476001 | 2|t #HF7 SENSOR BRACKET

12 $10243000 | 2|+ 1HE>% 5> FNK-3N CORD HOLDER, NK-3N ,
13 0A5400806 [  2[+3~+% 34xspB SCREW, PAN (S/P WASHER) M4X8
14 S00480000 [  2|a-— kL #s CORD HOLDER, 5N

15 0A5400806 | 2|+¥~+¥% 34xsDB SCREW, PAN (5/P WASHER) M4X8
16 554482000 | 2|a-— Kk g#12 CORD HOLDER, 12N

17 0AS5400806 |  2|+3~4% 34x8DB SCREW, PAN (S/P WASHER) M4X8
18 002301203 | 2|+F~=z3x12 SCREW, PAN M3X12

20 S46437000 | 1YL /A KN=%2Z%53 SOLENOID HARNESS ASSY

21 S16589100 | 1|1 r*UvL/ Ak | THREAD TRIMMER SOLENOID
22 028040242 | 2|1 %¥Hx24 WASHER, SPRING 2-4

23 $10243000 | 1|+ 0>% 5> FNK-3N CORD HOLDER, NK-3N

24 062670612 |  1|+~11357-40%6 SCREW, PAN SM3.57-40X6

25 146080009 | 2[a-k7va CORD BUSH

26 $41202051 | 1[4 bASAYL/ 1KY THREAD WIPER SOLENOID ASSY
27 062300612 | 4|+~a3x6 SCREW, PAN M3X6

28 062300612 |  2|+~=3x6 SCREW, PAN M3X6

29 S46439000 [ 1|7—2&>1 GRUNDING WIRE, 1

30 0A5400806 |  1|+7~%4 24x8DB SCREW, PAN (S/P WASHER) M4X8
31 $31674000 | 1|24 £3191-09p CONNECTOR, 3191-09P

32 149809000 [ 1|55V 7L BEAD BAND, L =200

35-2 S46812000 [ 1|eMAOYZ 21V F4 3 EM-LOCK SWITCH ASSY

36 $37057001 | 1|EMR 1Y FRA—H3 EM-SWITCH SPACER, 3

37 525664000 | 3|a— KL &#6 CORD HOLDER, 6N ~

38 0A5400806 |  4|+3~+% 34x808 SCREW, PAN (S/P WASHER) M4X8
39 228475000 | 2|4 Y4152 K 1.9%80 FASTENING BAND, 1.9X80

40 340400001 | 4|lz=zq/x>F BEAD BAND

41 552907000 | 1|a— K&K & #10 CORD HOLDER, 10N

50-1 S47356100 | 1|%> vt vexas PROXIMITY SENSOR, GX-4S L = 190
50-2 $47356101 |  1|%> v+ H6x-as PROXIMITY SENSOR, GX-45 L = 600
51 $47357100 |  1|AEN—%2—— F77bY HARNESS, AE

52 £25c/p pp, | SHHEFE000-|  4]F5 > FNK-2N CLANP, NK-2N

53 018300836 | 2|7 h3xs BOLT, SOCKET M3X8

54 025030236 | 2|e5¥HxF1v3 WASHER, PLAIN M 3

S T7 s WE “ OPTION PARTS “

35-1 S46459000 | 1|[EMRAYF¥ 3 EM-SWITCH ASSY
151-V43-515
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V . #{E/32JVESR / Operation panel mechanism / Schaltkasten .~

/ Mécanisme du boitier de contréle / Mecanismo del caja de controles

51

151-V43-530




i

V. #E/% % JLER / Operation panel mechanism / Schaltkasten

/ Mécanisme du boitier de contréle / Mecanismo del caja de controles

REF.NO. CODE QY By Ad NAME OF PARTS RV
1 $47353009 s giezibLy 3 OPERATION PANEL ASSY, L
1-1 S§43223009 | 1|{vagisxibT7q10 4 FILM, OPERATION PANEL
1-2 $43229001 IRIAEPIE AP/ A PANEL PCB ASSY
1-2-1 529023000 5{LEDGLYP040 LED, GL9P040
1-2-2 $30260002 81SWDP1-100 SWITCH, DP1-100 ;GRAY
1-2-3 U34870001 2 |DIPSW KSPOS- . DIP SWITCH:KSP08
1-2-4 $38104000 11z > o — 4 EVQVEMF01 ENCODER; EVQVEMFO1
1-2-5 417382001 1|PKB24SC-3601 BUZZER:PKB24SC-3601
1-3 543226000 1{FODA—=% 2 FDD HARNESS
1-4 S47354000 sxwa-F PL’] 3 PANEL HARNESS ASSY, PL
1-5 0A5400805 | 1]+ ~N¥%“ 34X8DB SCREW, PAN (S/P WASHER) M4X8
1-6 0A4300605 | 4|+7F~¥%9 23X6DA SCREW, PAN (S/P WASHER) IVI3X6
1-7 543237000 “1lPROMZIS R IV 32 PROM PANEL ASSY
1-8 502807000 1|v=3 DIAL =
1-9 | 543224000 | 1|3.5FDD . -|FDD, 3.5
1-10 $43225000 2|FDDRA N = : “1SPACER, FDD ,
1-11 0A4300605 | 4]+~ %7 I3X6DA SCREW, PAN (S/P WASHER) M3X6
1-12 037300816 A4IVFNREY E3X8 TAPPING SCREW, PAN V M3X8
1-13 543228000 117a¥s5va—Frpss "|PROGRAMMER HARNESS ASSY, P
1-14 002300603 | 2|+ ~z3x6 N SCREW, PAN M3X6
1-15 S42653000 2|3 7TFC-23-11-14-. CORE, TFC-23-11-14
1-16 149809000 221 -“JJ 7L : BEAD BAND, L =200
1-17 008400604 8l+ NZR24X6. SCREW, TRUSS M4X6
1-18 $36008009 Tpyrraann- PANEL SIDE COVER
11-19 107321003 HEPZS /4 76 SHOULDER SCREW, S\Vi4.76
41-20 107017002 131”2452 WASHER, WAVE SPRING 6.45
2 543236009 (VAR AT 70 - i f OPERATION PANEL BASE
3 543674000 Hoviara CUSHION; A
14 S43675000 3l7vyare CUSHION, B , 3
5 $25634101 317+ HKI F5X65 BOLT, SOCKET M5X65
6 025050236 6l HRFIIS WASHER, PLAINM 5
7 018081636 1|7+ K F8X16 BOLT, SOCKET M8X16
8 510408000 1jdLs—+b RUBBER SHEET
19 021500106 | 6[1>2FY b5 NUT, 1 M5
151-V43-530
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W . BE#RRIER / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale

151-V43-651
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W . B&4RES1R / Foot switch pedal mechanism / FuBbetatlgung / Mecamsme dela pedale

/ Mecanismo del pedal

REF.NO. CODE Q'TY B XS NAME OF PARTS RV

1 542842001 12L> 7Y F3sW 2-PEDAL FOOT SWITCH, 3

1-1 $38166000 217V MRAILS 1 FOOTPEDALBASE

1-2 $38167001 124 v sweE s SWITCH PIN, 2-STEP

1-3 048060142 [  1|r2x2¥v a6 RETAINING RING, C6

1-4 025060236 Hes¥HxFadse WASHER, PLAINM 6

1-5 $38168001 Hryvayiix SPRING, COMPRESSION

1-6 542867001 | 1|73 14k¥gq14% TREADLE AUXILIARY PLATE

1-7 004400803 8l+¥5%4X8 SCREW, FLAT M4X8

1-8 538170001 2|7 b REWLINZ SPRING, COMPRESSION

1-9 $42259000 12L > 7Y F3SWNA— 2R 7 ] 2-PEDAL FOOT SW HARNESS ASSY, 3
1-9-1 $42258000 2L > 7Y F3sWA— 2 R 2-PEDAL FOOT SW HARNESS, 3
1-9-2 536260000 |  3|RTYFVXELKa SWITCH PIN BUTTON, VX = .~
1-10 062301205 4|+ ~3X12 SCREW, PAN M3X12

1-11 228475000 | 10|# v v X2 F1.9X80 FASTENING BAND, 1.9X80

1-12 $38174000 2|7V ARA N 1FOOT PEDAL ,

1-13 $38175001 2(RHNFT1H PEDAL PROTECTION PLATE
1-14 538176001 2{20yFHHT R SPRING, PLATE -

1-15 002300403 4| +F~X33X4 SCREW, PAN M3X4.

1-16 028030246 AN 2HH 223 WASHER, SPRING 2-3

1-17 025030236 diesHYHRrFaY3 WASHER, PLAIN M 3

1-18 $38177001 2179 pRHFWLT Y FOOT PEDAL SHAFT ©

1-19 048050346 4] F A TE5 RETAINING RING, E5

1-20 052400606 2|FXaNZRES4X6 SCREW, PAN (S/P WASHER) M4X6
1-21 117936001 12|946t>294 RUBBER CAP, 9.4 ;

1-22 $38180000 13% 97 21721691, CONNECTOR, 172169-1

1-23 538060000 1Aaxs 2%+ 718X19 CONNECTOR CAP, 18X19

1-24 538059000 2|40 A Y ~NG7IF RUBBER CAP, NG79F

o T asEmE" " OPTION PARTS “

2 S$44805001 11327V F3sW 3-PEDAL FOOT SWITCH, 3

2-1 538166000 3TV RRFINH T FOOT PEDAL BASE

2-2 542867001 723148585814 TREADLE AUXILIARY PLATE

2-3 004400803 | 12{+% 5% J4x8 SCREW, FLAT M4X8

2-4 538170001 3|7V P RAEWNZ SPRING, COMPRESSION

2-5 $44806000 3L 7Y FSWNA—% 27 3-PEDAL FOOT SW HARNESS ASSY
2-5-1 544807000 13Ty bsWiN—% R 3-PEDAL FOOT SW HARNESS
2-5-2 536260000 | - 3|»« VFUXEL KRS SWITCH PINBUTTON, VX

2-6 062301205 | © 6{F~:3X12 P SCREW, PAN M3X12 :

2-7 228475000 | 10]|4 v v 45 F1.9X80 FASTENING BAND, 1.9X80

2-8 $38174000 3|7V REN ‘ FOOT PEDAL

2-9 $38175001 3|y ukTdr4 PEDAL PROTECTION PLATE

2-10 $38176001 BIZAYFAYIINE . - SPRING, PLATE . ‘

2-11 002300403 6+F~z3x4 SCREW, PAN M3X4

2-12 028030246 6|1\ xH¥Hx23 - WASHER, SPRING 2-3

2-13 025030236 6les¥HEFIY3 WASHER, PLAIN M 3

2-14 538177001 3|17V ERENT Y FOOT PEDAL SHAFT

2-15 048050346 6|k 2 TES RETAINING RING, E5

2-16 052400606 2|FNOANZES4EXE SCREW, PAN (S/P WASHER) M4X6
2-17 117936001 14[d6t>94 RUBBER CAP, 9.4

2-18 $38180000 3% 21721691 CONNECTOR, 172169-1

2-19 538060000 Tazxoa%vy718x19 CONNECTOR CAP, 18X19

2-20 538059000 3|90 XY hNGT9F RUBBER CAP, NG79F
151-V43-651
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X . Ey71ERIR / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina o o f

1,-14—%
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X . BhH&E3% / Power table / Motorgestell / Mécanisme du plateau dela machme s

/ Mecanismo de la mesa de la maquina

REF.NO. CODE Q'TY oA NAME OF PARTS RM|

1 $47154009 HF—Txvos3 TABLE STAND ASSY

1-1-1 017101606 6|4 F10X16 1BOLT, M10X16

1-1-2 028100246 6|/ XY H x2-10 WASHER, SPRING 2-10
1-1-3 025100236 6lESHHRFI Y10 WAGSHER, PLAIN M 10
1-1-4 017101606 4L +10X16 BOLT, M10X16

1-1-5 028100246 AN YH %2410 WASHER, SPRING 2-10
1-1-6 025100236 dles¥HrFami0 WASHER, PLAIN M 10

1-1-7 133172003 HWFPFSHo48q BRACKET, OIL

1-1-8 037521016 H+FREYEL 2925 TAPPING SCREW, PAN 2 M5.2X10
1-1-9 028050246 QN Y H %25 WASHER, SPRING 2-5
1-1-10 025050236 deSHEH2FaYs WAGSHER, PLAINM 5

1-1-11 $17994001 212813 FY b NUT

1-1-12 017102006 4138 b 10X20 BOLT, M10X12

1-1-13 028100246 LI YH %210 WASHER, SPRING 2-10
1-1-14 025100236 4l HRFaY10 WASHER, PLAIN M 10
1-1-15 510661109 Al 7y 74856 RUBBER

1-1-16 506715002 AE R : CASTER

1-1-17 021160303 41+ h33216 NUT,3M16

1-1-18 S04754000 41LANILY LEVEL ADJUSTER

1-2 $17997001 MNE-281 b YY1 MOTOR BASE SETTING PLATE
1-3 018081622 2|7+ K F8X16 BOLT, SOCKET M8X16 -

1-4 028080242 2N HH %28 WASHER, SPRING 2-8

1-5 025080232 | 2|eS5HHXF18 WASHER, PLAIN M 8

1-6 152861101 HE-241 ' MOTOR BASE PLATE

1-7 152862001 | 1| E-2-41J7 MOTOR BASE PLATE SHAFT
1-8 048100142 2| X775 73ayc0 RETAINING RING, C10

1-9 152865201 1|LA % FV fM10 BELT ADJUSTING ROD, M10
11-10 021100202 2|#Y r2v 210 NUT, 2 M10

1-11 025100132 2les¥Hzxvamio WASHER, PLAINS 10

1-12 028100242 TR YHR2-10 WAGSHER, SPRING 2-10

1-13 546460000 113v.%7 400WE — % 200V MOTOR, 3-PHASE 200V-400W
1-14 152864000 A NEY, CUSHION

1-15 152863001 4lovoashns— CUSHION COLLAR

1-16 017062503 4167 7 K I b 6X25 BOLT, M6X25

1-17 025800332 | 10|eSH¥Hzx4 1714 WASHER, PLAIN L 7.14

1-18 028060242 LINZYH 326 WASHER, SPRING 2-6

1-19 021060102 4|+v b1a6 NUT, 1 M6

1-20 $18103001 HERIE X 572 SIDE DRAWER

1-21 101073001 | 1ex4avassnNx SPRING

1-22 062300512 4lF~a3xs SCREW, PAN M3X5

1-23 $17998001 NE=8n=3%2 MOTORHARNESS

1-24 538041000 1E—2T~ MOTORPULLEY

1-25 105073001 1|7aeY% b X22T595 SET SCREW, SIMI5.95

1-26 $20953001 (G FACTR s e MOTOR COVER SUPPORT
2 $47976009 15F—TrL TABLE, L

3 547977009 1157~ J IR TABLE,R

4 119755001 51449 2FKI b 6X60 BOLT, M6X60

5 025060232 S5|es¥HxF1Y6 WASHER, PLAIN M 6

6 028060242 S|Nx¥H%26 WAGSHER, SPRING 2-6

7 021060102 5{+v b1vz26 NUT, 1 M6

8 $15158009 Haxsy—-2. ACCESSORY CASE

9 502740000 17Tk FELT

10 502739000 I EFRZIE L RUBBER MIAGNET TAPE

" 039411215 2{11hS5 2%V ELLX12 TAPPING SCREW, TRUSS 1 M4X12
12 506143000 | 2|/¢v 4 1pLTas BAND, PLT4S

13 518344209 1E~aHhiN— MOTOR COVER

14 062711012 2| ~0476-32X10 SCREW, PAN SM4.76-32X10
15 025710232 2eS¥HExF1v476 WASHER, PLAIN M 4.76

16 $17802001 2N b HN—-YFary STUD, BELT COVER
151-V43-652
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X . Bh &% / Power table / Motorgestell / Mécanisme du plateau de la machine

/ Mecanismo de la mesa de la maguina

155-V43-652
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X . EhH &R/ Power table / Motorgestell / Mécanisme du plateau dela machme
/ Mecanismo de la mesa de la maquina

NAME OF PARTS

REF.NO. CODE [qTy ErAq RV}
17 $20952101 | 1|®E—49vnAn/ns— MOTOR REAR COVER
20 018063036 | 4|77 #JL k6x30 BOLT, SOCKET M6X30
21 028060246 | 4|z H %26 WASHER, SPRING 2-6
22 025060236 |  4leS5HHxFame WASHER, PLAINM 6
23 146256001 | 4lsvvarnrs CUSHION COLLAR
24 146255000 | 4|vvoas CUSHION
25 500617000 | 4|#wyodans— RUBBER COLLAR
151-V43-652
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_/ Dispositivo auxiliar (Piezas opciinales)

BB RIR (F 7 3 > ERh) / Auxiliary device (Optionparts) - 0

/ Hilfsvorrichtung (Sonderzubehor) / Dispositif auxiliaire (Pieces en option) -~ .

59
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Y . HBYEEERR (4 7 2 3 > 8B&) / Auxiliary device (Option parts)
/ Hilfsvorrichtung (Sonderzubehor) / Dispositif auxiliaire (Pieces en option)
/ Dispositivo auxiliar (Piezas opcionales)

REF.NO. CODE Q'TY B A NAME OF PARTS RM
<2EAHATFERE > < 2-step tension device >

2 S48501101 28 2TYF 1Y b2 2-STEP THREAD TENSION SET, 2
2-1 1 543838001 ThearyFryvasy 2-STEP THREAD TENSION ASSY
2-1-1 $34706000 1Mx7—-2 U2 410X10 AIR CYLINDER, 10X10
2-1-2 018302032 2|73 F I b 3X20 BOLT, SOCKET M3X20
2-1-3 $12150000 2|k~ R TILFEM5HL-4 TUBE ELBOW, M-5HL-4
2-1-4 $34533001 1570 Yx COUNTERSINK CLAW
2-1-5 §34534001 ISP R SUB TENSION BRACKET ASSY
2-1-6 155510001 HES N =AY TENSION NUT
2-1-7 146060000 1MNFY bF N SPRING
2-1-8 146059001 1Frvsroasry b PRE-TENSION NUT
2-1-9 146058001 H7LvsFryaviz PRE-TENSION SPRING
2-1-10 146206009 1A hPoF1HSFHT THREAD GUIDE DISC PRESSER
2-1-11 144504001 2|11 TrF1HS5 THREAD GUIDE DISC
2-1-12 $34536001 HPAPE ERNIDE CYLINDERSETTING BRACKET
2-2 $49437005 1|F>roningoray 3 SOLENOID VALVE ASSY, OP4
2-2-1 549432001 HWFronng SOLENOID VALVE
2-2-2 $43696000 1IN T IN= 3% X1 VALVE HARNESS, X1
2-2-2-1 -544746000 YL HRWT =22 VALVE HARNESS
2-2-2-2 S44750000 YA HINWTN— 3 224 VALVE HARNESS, 24V
2-2-3 $18375101 1T FPv=kiLKa AIR MANIFOLD, 4
2-2-4 518415101 2IN\=TJ21=4>2QaM5 HALF UNION, Q4M5
2-2-5 $03792001 2INTEIRYNS EXHAUST THROTTLE VALVE
2-2-6 $31554009 TN T RUY oA 245 SETTING PLATE, 4-5 VALVE
2-3 017821813 2|48 h7.94X18 BOLT, SM7.94X18
2-4 $15031008 2|1z 7~Fa21-7 AIR TUBE, L= 1900
2-5 340400001 S5|2=8141X>F |BEAD BAND
2-6 104525001 IR 2= Ly BT TENSION SPRING
2-7 | 149287000 3|1y s5e7 CORD HOLDER, 7N
151-V43-944
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. fHESBI{R / Accessories / Zubehor / Accessoires / Accesorios -

30-11-1—@

§T 30-7
30-8-1 = %(7

30-11-4
30-3 1
- 30:2 53 Oy
/ OPTION PARTS " o J.
4

é ' - 30-11-3
40 "o ()
X ? =

— 30-6

151-V43-910



Z . fH/RSRER / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE Q'TY Eo XA NAME OF PARTS RV
1 §15665001 |  3|FHKE> LA BOBBIN, LA
2 145646421 13v>nyUDPXI7#217 £ NEEDLE ASSY, DPX17 (#21) :
4 510208001 I EE AT P2 <t=0.4> |SPACER, MOVABLEKNIFET=0.4 ... <t=04>
4 510208002 A ER S ZAY S B <t=0.5> |SPACER, MOVABLEKNIFET=0.5 ... <t=05>
4 $10208003 RS -2AY: e <t=0.6> |SPACER, MOVABLEKNIFET=0.6 ... <t=06>
5 S06706001 1Muartr1i SILICONE OIiL
9 $08030000 1i1GeE 21— X5AFB FUSE, 5A FB
10 153242000 1lez1—X6A FUSE, 6A
11 152283101 1|+ T7oA PRESSER FOOT, A
20 122991001 1|7voerfU790 ACCESSORY BAG
21 142443001 1|2 =7219X52 SCREW DRIVER, 1.9X52
22 118837001 112 Y%7 3.4X70 SCREW DRIVER, 3.4X70
23 101572101 12 <7955X190 SCREW DRIVER, 5.5X190
24 100887001 1] R/%F8X9 . WRENCH, 8X9
25 107780001 1] 2/%F10X12 WRENCH, 10X12
26 142721001 165 7 8y X843 HEXAGONAL WRENCH; 3
27 118064001 167Ky 21844 HEXAGONAL WRENCH, 4
28 114483002 1RUAIS -9 2 OILERASSY
29 154702101 1410829 OIL TANK
30 502763302 1|« v&541%2 32DR COTTON STAND ASSY, 2DR
30-1 150180001 2|4 SPOOL STAND BASE
30-2 150182000 212 F—-nwY b SPOOL MAT
30-3 126863001 213 F=nova SPOOL CUSHION
30-4 S02777001 11784 7DXx T+ kB PIPE (D) SCREW SET, B
30-4-1 150206002 1eSH¥Hx16 “|WASHER, PLAIN 16
30-4-2 538648001 169+ FUSE NUT, U5/8-28
30-4-3 150174000 1MNasasvys COLUMN CAP
30-4-4 S01005000 21 b2Fd4 RUBBER WASHER
30-4-5 $02747101 EEE N B A SPRING
30-5 540640001 1asunt75vy Y% COLUMN PIPE W/CAP
30-5-1 150174000 1assxvyy s COLUMN CAP
30-6 156112003 1as L1 7D COLUMN PIPE, D
30-7 150173003 Hasavaqss b COLUMN JOINT
30-8 521798001 21T =2 Ty b SPOOL SCREW SET .
30-8-1 150179002 2|2 F -8 SPOOL SHAFT,B -
30-8-2 028050246 2| xHH %25 WASHER, SPRING 2-5
30-8-3 021500106 211224V k5 NUT, 1 M5
30-9 $02778002 MURT =RV ~2 SPOOL HOLDER, 2
30-10 S02786002 ALY FNCH—7 32 THREAD HANGER ASSY, 2
30-10-1 S02787002 ALY RN H=2 THREAD HANGER, 2 :
30-10-2 150183000 214 v N H-H o THREAD HANGER BASE
30-10-3 142990001 20aLy FIFvoa THREAD BUSH
30-11 540641001 NRT—To29€Y bA SPOOL SCREW SET, A
30-11-1 021500106 41132+ b5 NUT, 1 M5 , . =
30-11-2 537038001 1+ ~RIES5H5X14 SCREW, PAN (5/P WASHER) M5X 14
30-11-3 $37037001 1{#+~3E545X32 SCREW, PAN (5/P WASHER) M5X32
30-11-4 062501406 219 ~5X14 SCREW, PAN M5X14
31 $11243001 TR E-FS 18— SCREW DRIVER, STUBBIES
32 115157001 116h oK) 21546 HEXAGONAL WRENCH, 6
33 $43273000 11354 F 1 72HD 3.5 MEDIA, 2HD
34 509989000 1|7avE-4H—2 FLOPPY CASE
35 542658000 1351 FYIASNIL [INDEX LABEL, 3.5FD
36 150335001. 11689 Ky X845 HEXAGONAL WRENCH, 5
37 -1.105343001 XA HL L F8X9 WRENCH, 8X9 '
"FTvawmE" " OPTION PARTS “
40 542890001 1|7nds<44T PROGRAMMER SUPPORT
41 032422003 2|+ ILEY 2TV 8.1X20 WOOD SCREW, ROUND M4.1X20
42 0B1351606 21+ t# 5 E735X16 WOOD SCREW, FLAT M3.5X16
151-V43-910

COMBEROBMEEETHILIFHVET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.
© Los detalles des accesorios inclufdos pueden variar.
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£S5 ~NIL / Warning Iabels / Warnschllder/ E‘uquettes d avertlssement
/ Etxquetas de advertencia

=i et
E£E5

Al / Warning labels |

@t /Name of Parts

‘Size(mm)

: Codey
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Wa 2. BES AL / Warning labels / Warnschilder / Etiquettes d’avertissement

Etiquetas de advertencia

/
Z&5A)) / Warning labels B /Name of Parts. Size(mm) |  Code

@ 2 F=AR—=5 i @12 | S37060-001
~ Mark, grounding o
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8| /INDEX / VERZEICHNIS
/INDEX / INDICE

Page

CODE

 copE

CODE REF.NO. ,

S00480000 |U -14 | 50 | [S10078001 |C2 -101-1-49 | 14 S15031008 |Y -2-4 60
C3 -101-1-83 | 18 $10091101 |C1 -42 12 $15158009 (X -8 56

$00554000 |S -1-18 44 $10103001 |C1 -8 12 $15663991 (G -28 26
$00617000 |X -25 58 $10111101 JE -19 22 $15665001 |G -32 26
$00705001 {L -49 34 $10112001 |E -20 22 Zz -1 62
$01005000 {Z -30-4-4 62 $10145001 {G -4 26 $15667001 |G -30-1-3 26
501998001 |K -1-12 32 510149101 |G -12 26 16 -30-2-3 26
$02268001 |{B -20-1-6 8 $10155000 |H -5 28 G -31 26
, B -20-2-6 10 510156000 |H -6 28 $15902401 |G -30-1 26
$02269001 (B -23 8 $10162201 {H -10 28 $15903401 |G -30-2 26
$02354001 (L -17 34 $10167000 |H -19 28 $16074101 |G -30-1-1 26
$02429101 |G -20-2 26 $10172001 |K -1-2 32 516075101 |G -30-2-1 26
502438001 {J -32-1 30 $10173001 {K - 1-11 32 $16492101 |G -30-1-2 26
502439001 |J -32-2 30 $10174000 |K - 1-21 32 G -30-2-2 26
$02445001 |A2 - 106 4 $10175001 |K -1-23 32 $16568000 (S -1-8 44
S02657101 |[F  -6-4 24 $10178001 |L -3 34 $16589100 jU - 21 50
502672002 | M -21 38 $10179001 L -5 34 $17800001 |A1 -22 2
$02677001 | M -23 38 $10189001 |L - 16 34 $17801000 | A1 -23 2
S02678001 | M -25 38 $10191001 |L -21-1 34 $17802001 [X -16 56
$02739000 [ X -10 56 $10192001 |L -22 34 A1 =112 2
$02740000 {X -9 56 L -32 34 $17803001 | A1 -27 2
$02747101 {Z -30-4-5 62 510193001 L -23 . 34 $17871101 (E -8 22
$02763302 |z -30 62 $10194001 |L -24 34 517872101 |E -10 22
$02777001 {Z -30-4 62 $10195001 |L -25 34 $17873101 (E -13 22
$02778002 |z -30-9 62 $10196101 L -29 34 517887001 |C2 -101-1-18 | 14
$02786002 {Z -30-10 62 $10204101 {L -43 34 517888001 {C2 -101-1-19 | 14
502787002 |z -30-10-1 | 62 $10205001 |L -44-1 34 $17896001 |G - 11 26
$02907000 {V -1-8 52 $10208001 |L -45 34 $17901000 {H -2-2 28
$03487001 |A2 -53 4 Z -4 62 $17902000 {H -2-4 28
$03611001 |B -47 10 $10208002 |L -45 34 $17903000 |H -7 28
S03677001 |E -28 22 z -4 62 $17905000 [H -8-3 28
$03704002 |G -16 26 $10208003 |L -45 34 H -34 28
$03792001 {T -1-7 48 Z -4 62 $17906000 |H -8-4 28
Y -2-2-5 60 $10209101 |L -50 36 H -20 28

$04557000 |T -23 48 $10210101 |L -51-1 36 $17907001 [H -12 28
c3 -101-7 18 $10212101 |L -55 36 $17908000 [H -13 28

c3 -101-8 18 510217001 |M -13 38 $17910000 [H - 14 28

504587000 |T -18 48 $10228001 [P - 1-3 40 $17911000 {H -15 28
$04754000 |X -1-1-18 56 $10229101 [P -1-4 40 $17916001 (K -1-1 32
$04905000 {P - 14-2 40 $10232001 |P -44 40 $17918201 |L -7 34
$05636001 {T - 1-5-1 48 $10239001 |P -39 40 $17922001 [L -18 34
S06143000 (X -12 56 $10243000 {P -2 40 $17923001 [L -31 34
$06696004 {C4 -300-8 20 u -12 50 $17924001 |L -35 34
$06706001 |z -5 62 u -23 50 $17925000 |L -36 34
$06715002 | X -1-1-16 56 $10267001 [L -21 34 $17929001 |L -42 34
S06719001 {D -1-8 20 $10268001 |K -1-22 32 517933001 {P - 1-1 40
$07306001 | C4 -300-6 20 $10364001 |H -2-1 28 $17934001 [P -1-2 40
S08030000 |S - 1-29-4 44 $10371001 |E -23 22 $17937001 [P -1-7 40
1z -9 62 $10372100 {E -24 22 $17945101 (P -30 40
$08178000 |T -12 48 $10408000 |V -8 52 $17949001 [P -35 40
508967001 (B -48 10 $10438001 |K -1-15 32 $17951109 | A1 -34 2
$09043000 [ H -40 28 $10469001 |J -20 30 $17952009 | A1 -37 2
$09197000 {T -16 48 $10478000 |H -2-3 28 $17959001 | A2 -72 4
$09228000 {T -1-4 48 $10661109 | X -1-1-15 56 $17960000 | A2 - 73 4
$09318101 {T -1-2 48 $11182009 {J - 15 30 $17962100 (A2 - 77 4
$09989000 |z -34 62 $11243001 |z -31 62 $17963001 |A2 - 79 4
$10029209 |A1 -8 2 $11314101 (G -5 26 $17965001 | A2 -84 4
$10030002 {A1 - 10 2 $11816000 |U -52 50 $17966101 | A2 -85 4
$10036001 |B -2 8 512053000 | C3 -101-1-88 | 18 $17967001 |A2 -86 4
$10038001 {B -3 8 $12104000 |T -14 48 $17968001 |A2 -88 4
$10040001 |B - 15-1 8 $12150000 |Y -2-1-3 60 $17969001 | A2 -89 4
$10044001 {B -25 8 $12441001 |J -14 30 $17971000 | A2 -94 4
$10078001 |C1 - 12 12 $13399001 |E -27 22 517972001 | A2 -95 4
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517973001 1 A2 -96 4 536924001 { Wa 63 540624000 |S - -46 45
517974001 | A2 - 101 4 536924004 ; Wa 63 540628000 | T -1-3 48
$17975100 §A2 - 102 4 $37037001 {Z -30-11-3 62 540629000 §T -1-12 48
$17994001 ¢ X -1-1-11 56 537038001 1Z -30-11-2 62 540640001 {Z -30-5 62
$17997001 | X -1-2 56 $37057001-JU_-36 - 50 540641001 ¢ Z° -30-11 62
517998001 | X  -1-23 56 537058001 | Wat 63 540764000 S -52 45
518027101 | T -20 48 $37059001 {S -1-25 44 S -55 45
518032001 §F -1-1 24 $37060001 §S -1-26 44 540886001 § G -20-1 26
S18037009 | F -1-12 24 Wa2 ‘ 64 540934101 jL -44-3 36
518055001 {L -41 - 34 537064001 {B -15 8 541202051 U -26 50
$18103001 | X -1-20 56 537066001 L -1 34 541205001 | M -2 38
518344209 | X -13 56 $37113001 A1 -20-1-4 2 541206001 | M -1 38
518375101 |Y -2-2-3 60 537147109 {M -5 38 541207000 | M -4 38
518415101 |T -1-6 48 537619001 § A1 -20-1-2 2 541644001 |G -20 26

Y -2-2-4 60 538035109 B -13 8 542258000 | W -1-9-1 54

518538000 | A1 -36 2 538041000 X -1-24 - 56 542259000 |W -1-9 54
$18653001 yL -1-1 34 538059000 | W -1-24 54 542260000 s -1-10 44
518919001 L -9 34 W -2-20 54 542653000 {5 -1-27 44
520006000 § T -21 48 538060000 | W -1-23 54 5 -53 45
520952101 | X -17 58 W -2-19 54 vV -1-15 52
520953001 { X -1-26 56 538080001 |Q -4 42 542658000 |Z -35 62
S21118001 J A2 -111 6 538082001 }Q -5 42 542842001 W -1 54
$21527001 {H -8-1 28 538094100 |S -1-4 44 542843001 {E -26 22
$21774001 |G -7 26 $38104000 vV -1-2-4 52 542858001 M -12 38
521798001 §z -30-8 62 538107100 {S -1-12 44 542867001 W -1-6 54
$23839001 |B -30 8 538108000 §S -1-13 44 W -2-2 54
523840001 B -32 8 $38109100 |S -1-14 44 542890001 }Z -40 62
523841001 B -42 8 538110000 {S -1-15 44 543169009 |S -1 44
524593001 B -35 8 $38122100 §S -19 44 S43170009 |S -1-1 44
S24675001 §A1 -2 2 $38155000 R -1-2 42 S43171009 S -1-2 44
525154009 j A1 -2-1 2 538164000 jR -1-3 42 543172009 §S -1-3 44
$25155000 | A1 -2-2 2 538166000 | W -1-1 54 543173001 S -1-29 44
$25456001 |M -3 38 wWo-2-1 54 543183100 |5 -1-11 44
M -11 38 $38167001 | W -1-2 54 S43186000 {S- -1-17 44

525634101 V' -5 52 538168001 | W -1-5 54 543190000 |S -10 45
528741000 | T -13 48 538170001 §W -1-8 54 543191000 |js - 11 45
528023000 §vV- - 1-2-1 52 W -2-4 54 543201000 |S -3-1 45
529468100 jF -6-1-4 24 538174000 {W -1-12 54 543223009 |V - 1-1 52
529704000 y T -1-16 48 W -2-8 54 $43224000 |V -1-9 52
530033001 L -12-3 34 $38175001 | W -1-13 54 543225000 |V -1-10 52
530117101 §L  -12-1 34 W -29 54 $43226000 |V -1-3 52
530128001 {L -51-2 36 $38176001 | W -1-14 54 543228000 V- -1-13 52
530260002 |V -1-2-2 52 W -2-10 54 543229001 {V -1-2 52
530959000 §C2 -101-1-15 }* 14 538177001 jwW -1-18 54 543236009 |V -2 52
531012001 JE -17 22 w -2-14 54 543237000 |V -1-7 52
531013001 JE -18 22 538180000 | W -1-22 54 $43249001 [N -1 38
531554009 |Y -2-2-6 60 W -2-18 54 543250000 §j N - 1-1 38
531570209 §T - 1-1 48 $38200000 |S -1-29-1 44 543251000 jN -1-2 38
531612001 jL -44-2 36 538201000 §S -1-29-3 -44 $43252000 {N -~1-3 38
$31674000 jU - 31 50 538349001 {Wat 63 S43253000 {N -1-4 - 38
$31760000 §S -1-19 44 538350001 } Wat 63 $43254000 N -1-5 38
$31772000 | T -15 48 538351001 | Wat 63 543255000 jN -1-7 38
533251001 JE -30 22 538352101 S -20 45 543256000 |N -1-8 38
$33252001 |H -37 28 Wat 63 543257000 |N -1-9 38
534413000 S -1-28 44 538353101 [S -21 45 543259001 IN° -1-18 38
534533001 |Y -2-1-4 60 Wal 63 543267000 |N -1-14 38
$34534001 jY -2-1-5 60 538648001 {Z -30-4-2 62 543268000 | N -1-15 38
$34536001 Y -2-1-12 60 540417151 A2 - 105 4 543269000 | N -1-19 38
$34706000 Y -2-1-1 60 5406160015 -40 45 $43270000 IN -1-16 38
535183000 D -1-2 20 540621000 | N2~ 38 $43271000 {N -1-11 38
536008009 |V -1-18 52 S -50 - 45 S43272000 N -1-12 38
536260000 | W -1-9-2 54 1540622000 |S -51 "~} 45 543273000 jZ -33 62
W -2-5-2 54 540623000 1S -42 45 543274000 IS -1-16 44
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$43275000 [S - 1-20 g 547074001 | A2 -50 4| [47822001 |AZ -67 i
$43276000 |5 - 1-21 44 $47076009 | A2 - 63 4 $47823001 |A2 - 68 !
$43277000 |S - 1-22 44 $47077001 | A2 -75 4 $47824001 |A2 - 66 a4
$43278000 {5 -31 45 $47078001 | A2 -91 4 547825001 | A2 - 140 6
$43279100 |F - 6-1-1 24 $47085001 | A2 - 120 6 $47826001 [C1 -1 12
$43309000 |5 -1-24 44 547086001 |B -1 8 $47829001 [ C1 -5 12
$43369000 |S -3-2 45 $47087001 |B - 20-1 8 $47830000 |{C1 -38 | 12
$43370000 {S -3-3 45 547088001 {B -20-1-1 | 8 $47831001 | C1 -39 12
$43674000 |V -3 52 B -20-2-1 10 $47832000 {C2 -101-1-1 | 14
$43675000 |V -4 52 $47091001 {B -20-1-2 8 47833001 | C2 -101-1-2 | 14
43683001 |T -10 48 : B -20-2-2 10 $47834000 {C2 -101-1-5 | 14
$43686000 |T -1-13 48 $47092001 |B  -20-1-5 8 $47835000 (C2 -101-1-24 | 14
$43693000 |E -2 22 B -20-2-5 10 $47836000 {C2 -101-1-26 | 14
543696000 T -11 48 $47093001 |B - 20-2 10 €2 -101-1-31 | 14

Y -2-2-2 60 $47112000 {C1 -3 . 12 $47837000 (C2 -101-1-28 | 14
$43834109 {F -1 24 $47114001 {C1 - 10 12 $47838001 (C2 -101-1-33 | 14
543835100 |F - 1-11 24 $47115001 fc1 -13 | 12 $47840000 | C2 -101-1-36 | 14
43836201 |F -6 24 , C2 -101-1-48 | 14 $47841001 {C2 -101-1-37 | 14
43838001 |Y -2-1 60 $47116001 {C1 - 15 12 547842000 (C2 -101-1-38 | 14
$43903001 [P - 16 40 $47117001 | C1 -27 12 $47843000 (C2 -101-1-43 | 14
$43977101 |F - 6-1 24 $47118001 | C1 - 21 12 47844000 {C2 -101-1-45 | 14
$43981000 [N -1-17 38 $47119001 |C1 - 18 12 $47845001 [ C2 -101-1-47 | 14
$44226000 | T -1-14 48 $47120001 {C1 -24 12 547846000 |C2 -101-1-51 | 14
$44483001 | A1 -20-1 2 c1-36 12 $47847001 | C2 -101-1-53 | 14
44484001 |A1 - 20-1-1 2 c2 -101-1-9 | 14 547848001 |C2 -101-1-54 | 14
$44485001 |A1 -20-2 2 $47121000 {C1 -26 | 12 $47849000 | C2 -101-1-56 | 14
44487001 | A1 - 20-6 2 $47122000 {C1 -29 . | 12 547850001 [ C2 -101-1-58 | 14
S44629000 | A1 -920 2 $47123001 {C1 -33 112 $47851000 | C3 -101-1-61 | 18
S44665000 |U - 10-2 50 $47127100 |C2 -101-1-6 | 14 47852000 {C3 -101-1-63 | 18
$44665003 |U - 10-1 50 $47128001 |C2 -101-1-13 | 14 $47853000 | C3 - 101-1-65 | 18
$44746000 | T -11-1 48 $47129001 |C2 -101-1-8 | 14 $47854000 [ C3 -101-1-66 | 18

Y -2-2-2-1 | 60 $47140001 {E -1 22 $47855000 [ C3 -101-1-69 | 18
$44750000 |T -11-2 48 S47141001 {E- - 1-1 22 47856000 {C3 -101-1-70 | 18

Y -2-2-22 | 60 $47142001 [P -1-9 40 $47857000 | C3 -101-1-71 | 18
44805001 |W -2 54 $47143001 |{P -1-5 40 547858000 | C3 -101-1-72 | 18
$44806000 |W -2-5 54 S47144001 {P -1 40 $47859001 | C3 -101-1-76 | 18
$44807000 |W - 2-5-1 54 $47151001 [P -1 40 47862001 |C3 -101-1-79 | 18
$45252000 |{T -1-15 48 $47154009 {X -1 56 $47863001 | C3 -101-1-90 | 18
$46144100 |P - 14 40 $47163001 | A2 - 130 6 $47864001 |C3 -101-1-91 | 18
$46145000 (P - 14-1 40 $47165000 | C1 - 44 12 $47865001 | C3 -101-1-93 | 18
$46431000 {U -1 50 $47167001 |U -9 50 S47866001 (A2 - 64 4
546433000 U -2 50 $47172001 {C2 - 101-5 16 47867001 | C4 -300 20
46435000 [U -3 50 $47173001 | C1 -45 12 47868000 {C4 - 300-1 20
46436000 |U -4 50 $47174000 {K -3 32 S47869001 | C4 -300-2 20
$46437000 |U -20° . 50 $47176001 | A2 - 55 4 $47870001 | C4 -300-3 20
546439000 |U -29 50 S47177009 |A1 -31 2 $47961000 | C4 -300-5 20
$46440009 |S - H-1 46 $47294001 {A2 - 119 6 $47962001 | C4 -300-7 20
$46441009 |S - H-2 46 $47353009 {V -1 52 $47963001 |C4 -302 20
46442009 |S- - H-3 46 $47354000 |V - 1-4 52 $47964001 | C4 -303 20
$46443009 |S - H-4 46 47356100 |U - 50-1 50 $47965001 {C4 -304 20
$46444009 |5 - H-5 46 47356101 |U -50-2 50 S47966000 |D - 1-1 20
S46445009 |S - H-6 46 $47357100 U - 51 50 547968001 |[D -1-5 20
S46446009 |S - H-7 46 $47358000 |U - 10 50 $47969000 | D - 1-4 20
$46447009 |S - H-8 46 $47359000 |T -1-8 48 $47970001 |D -1-6 20
S46448009 {S - H-9 46 $47370000 |5 - 2-1 44 $47971000 (D -1-7 20
$46449001 |R -1 42 $47371000 |S -2-5 44 $47972000 {D -3 20
$46455000 |R - 1-1 42 $47372000 |S -2-2 44 $47973009 | M -8-1 38
$46459000 |U - 35-1 50 $47373000 |S -2-3 44 $47974009 | M -8-2 38
$46460000 X -1-13 56 $47374000 |S -2-4 44 $47975000 | T -19 48
$46476001 {U - 11 50 $47816001 | A2 - 40 4 $47976009 (X -2 56
$46812000 U -35-2 50 $47819009 |A1 -43 2 $47977009 |X -3 56
$47069009 | A1 -38 2 $47820000 | A1 - 44 2 $47978001 (C2 -101-1-3 | 14
$47073001 | A2 - 56 4 547821001 | A2 - 60 4 547979109 |T -1 48
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547980000 §C3 -101-1-86.§ . 18 014760622 {B -14 8 018300622 §C2 -101-1-52 | 14
548480001 § C3 -101-1-81 | 18 B -21 8 018300822 | C1 -2 12
548480002 §{T -24 48 B -31 8 C2 -101-1-44 | 14

C3 -101-1-82 | 18 B -43 10 C2 -101-1-46 | 14
548480003 {D -1-11 20 E -1-2 .22 C2 -101-1-57 | 14
T -17 48 G -6 26 C2 -101-1-59 } 14
548481001 | A1 -20 2 G -13 26 C3 -101-1-64 | 18
548482001 | A2 - 110 6 G -21 26 C3 -101-1-80 | 18
548484001 |D -1 20 K -4 32 018300836 |U -53 50
548501101 |Y -2 60 L -10 34 C3 -101-1-84 § 18
548662001 [P -10 40 L -28 34 018301022 | C2 -101-1-4 14
548665001 {E - 21 22 P -34 40 018302032 Y -2-1-2. 60
548666001 |Q -1 42 A2 -76 4 018400836 {C3 -101-1-73 | 18
549056000 § T -22 48 A2 -90 4 018401022 §C2 -101-1-50 | 14
549059001 L. -40 34 A2 -97 4 018401036 {D -1-10 20
549209001 |M -17 38 C2 -101-6 16 C3 -101-1-74 |} .18
549217001 §C3 -101-9 18 014770622 {B -7 8 018401636 | C3 -101-1-67 | 18
549219001 | C4 -300-9 20 B -15-2 8 018501022 | C1 -46 12
549220000 jC3 -101-1-87 | 18 B -154 8 018501222 |L -37 34
549431001 T -1-5 - 48 B -36-1-2 8 T -2 48
549432001 | T -1-5-2 48 B -36-2-2 8 A2 -61 4
Y -2-2-1 60 B -51 10 C2 -101-1-16 | 14
549437005 | Y -2-2 60 B -53 10 C2 -101-1-29 | 14
549800001 jC2 -101-10 16 G -16-1 26 C2 -101-1-34 | 14
U32744000 R -1-4 42 L -1-2 34 018501422 |G -25 26
U34870001 1V -1-2-3 52 L -13 34 018501436 |D. -1-9 20
0A4300605 |V -1-6 52 L -38-1 34 C2 -101-3 16
: vV o-1-11 52 C1 -22 12 018501622 | C2 -101-1-7 14
0A4400605 §S -41 45 Ct1 -25 12 018501636 | D -2 20
0A5400805 |V -1-5 52 C1 -28 12 018502022 | C2 -101-1-30 | 14
0A5400806 §S -1-6 44 c1 -37 12 018502036 §C2 -101-4 16
u -13 50 C2 -101-1-10 | 14 018502522 U -6 50
U -15 50 C2 -101-1-14 | 14 : C1 -30 12
u -17 50 017062503 §X -1-16 56 C1 -47 12
U -30 50 017081606 |A2 -57 4 C2 -101-1-35} 14
U -38 50 017101606 | X -1-1-1 56 018503022 §C1 -32 12
0A5401006 §S - 1-7 44 X -1-1-4 56 018503536 |P. -15 40
0A5401206 |S  -43 45 017102006 { X -1-1-12 56 018680822 | C1 -14 12
0A5403006 |S -1-5 44 017751412 JE* -9 22 018681022 | M -6 38
0B1351606 |Z -42 62 017761212 } A2 -69 4 021060102 | X -1-19 56
002300403 | W -1-15 54 017821813 1Y -2-3 60 X -7 56
W -2-11 54 018061022 A2 -80 4 021060106 | A2 - 144 6
002300603 jV. -1-14 52 018061036 |S -4 45 C2 -101-1-42 | 14
002301203 jU -18 50 018061222 |C1 -6 12 021060206 1 C3 -101-1-78 | 18
002501002 § A1 -45 2 018061622 § A2 - 131 6 021100202 | X -1-10 56
002501003 [ A2 -92 4 018062022 |Ct -11 12 021160303 [ X -1-1-17 56
004400803 W -1-7 54 C2 -101-1-27 {14 021400106 S -45 45
W -2-3 54 C2 -101-1-32 | 14 021400202 | C4 -300-10 20
004401003 | C4 -300-4 20 C2 -101-1-40 | 14 021500103 | T -5 48
008400604 §S -1-23 44 018062036 §C2 -101-1-41 | 14 021500106 {V -9 52
vV -1-17 52 C2 -101-2 16 Z -30-8-3 62
C3 -101-1-92 | 18 018063036 | X -20 58 Z -30-1141 62
C3 -101-1-94 | 18 A2 -141 6 021660102 | A1 -20-4 2
008400804 |M -8-3 38 018065022 §C2 -101-1-25 §| 14 021680202 | K -1-28 32
012500536 [ C2 -101-1-39 | 14 018081622 | X -1-3 56 L -34 34
013760612 1  -26 30 A2 -98 4 021680212 |P -38 40
014300522 | C3 -101-1-77 | 18 018081636 |V -7 52 021710102 P -1-11 40
014680422 |K -1-14 . 32 018082022 A2 -54 4 021750102 {E -7 22
K -1-20 32 A2 -87 4 025030135 {F- -1-9 24
c1 -4 12 C1 -16 12 025030222 | C2 -101-1-60 | 16
014680622 1G -3 26 018082522 § A2 - 150 6 025030232 |F -6-1-3 24
014710522 §C2 -101-1-20 | 14 018123522 | A2 -74 4 T -1-11 48
014760622 |B -4 8 018300532 §C2 -101-1-55 | 14 Al -20-5 2
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025030232 |C3 -101-1-89 | 18 028080242 i X -1-4 56 062404005 T -1-17 48
025030236 U -54 | 50 : A2 -99 4 062501406 |Z -30-11-4 62

' W =117 54 ' A2 -117 6 062660412 |G. -20-3 ‘26
W -2-13 54 028100242 | X -1-12 56 062660712 |G -20-7 26
. C3 -101-1-85 | 18 028100246 | X -1-1-2 56 062670412 {J  -29 30
025040236 |S- - -44 45 X -1-1-5 56 062670512 | A1 -20-7 2
A2 -42 4 X -1-1-13 56 062670612 |F -4 = 24
A2 -122 6 028350242 |L  -12-6 34 H -4 28
C3 -101-1-68 § 18 ‘032422003 |Z -41 62 H -18 28

: €3 -101-1-75 | 18 037200615 § N -1-10 38 H -24 28
025050222 jC2 -101-1-17 | 14 037300615 N -1-13 38 J -4 30
025050232 4T -3 48 037300816 |V -1-12 52 K -1-7 32

u -8 50 037301015 §N -1-6 38 P -3 40

Al -46 2 037521016 | X -1-1-8 56 U -24 50

c1 -31 12 039411215 | X - 11 56 062670812 | A1 -9 2

025050233 j A2 -93 4 047201042 { K -1-26 32 Al - 21 2
025050236 |V -6 52 047251640 {H -25 28 062671012 jL -6 34
X -1-1-10 56 047502242 {A2 -78 4 062680512 | M -9 38

025060232 | X -5 56 048020342 {F -1-10 24 M -22 38
A2 -70 4 048030342 {M -15 38 062680612 {H -9 28

A2 -82 4 048040342 {E -25 22 . jH -38 28

A2 -133 6 ~ M -20 38 062680712 | K -1-25 32

i c1 -7 12 P -1-6 40 062680812 B -20-1-7 8
025060236 |S -6 45 P -36 40 B -20-2-7 10
W. -1-4 54 048050342 | K ~-1-9 32 H -16 : 28

X -22 58 K -1-16 32 P -4 40

A2 -143 6 048050346 | W -1-19 54 Al -32 2

025080132 | A2 - 103 4 W. -2-15 54 C1 -40 12
025080232 | X -1-5 56 048060142 | W -1-3 54 C1 -43 12
A2--100 4 048060342 {B  -33 8 062681012 |L -4 34

A2 -118 6 B -44 10 P -5 40

025100132 | X« - 1-11 56 Lo -27 34 062681212 jE -22 22
C1 -48 12 P -33 40 062681412 jQ -6 42

025100236 | X -1-1-3 56 A2 -104 4 062710712 }J -2 30
X -1-1-6 56 C2 -101-1-23 | 14 062710812 j A1 -24 2

‘ X -1-1-14 | 56 048070342 | L ~-11 34 062711012 K -6. 32

025350332 |P -46 40 048080342 |G -9 26 R X -14 56
A2 -107 4 G -26 26 Al -7 2
025680132 |Q -7 42 c1 -20 12 : A1 -39 2
025680232 |L -20 34 C1 -35 , 12 062711212 | K -2 32
L -33 34 C2 -101-1-12°§ 14 ~ A1 -35 2
A1 -33 2 048100142 | X -1-8 ‘56 062711412 |A1 -6 2
C1 -41 12 048150142 |B - 11 8 062760812 P -13 40
025710232 | X -15 56 048160242 | C2 -101-1-21 | 14 062771012 |P -6 40
A1 -113 2 048220242 }D -1-3 20 070638800 | A2 -51 4
025750132 |M -16 38 048280242 j A2 -52 4 072630260 |B -9 8
025800332 | X -1-17 56 052400606 W -1-20 54 076000850 §C1 -19 12
028030242 | T -1-10 48 W -2-16 54 C1 -34 12
028030246 {W -1-16 54 060670612 |J -6 30 C2 -101-1-11 | 14
W -2-12 54 060680512 [M -19 38 081003670 |G -15 26
028040242 | U -22 50 061660806 | A1 -20-3 2 G -23 26
028050242 {T -4 48 062300512 | X -1-22 56 100022005 | P - 11 40
u -7 50 062300612 jF -6-1-2 24 100136001 |J -22 30
A2 -62 4 F -6-1-5 24 K -1-29 - 32
028050246 | X -1-1-9 56 u -27 50 100250001 {B - 16 8
Z -30-8-2 62 Uu -28 50 100360003 |L -56 36
028060242 | X -1-18 56 062301205 §wW -1-10 54 100402004 §J -19 30
X -6 56 W -2-6 54 100645003 | M -7 38
A2 -81 4 062301616 | F -1-13 24 p -37 40
A2 -132 6 062302506 | T -1-9 48 100887001 |Z -24 62
028060246 S -5 45 062400616 | A2 - 41 4 101073001 | X -1-21 56
X -21 58 A2 -121 6 101482001 |B -5 8
A2 -142 6 062400806 |Q -2 42 101572101 2. -23 62
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CODE REF.NO. Page CODE REF.NO. . |Page CODE REF.NO. Page
101706001 |B - 15-3 8 1230060C D1 |G -7-1 26 149482001 1 C3 -101-1-62 | 18
104525001 |Y -2-6 60 1268630C>1 §Z -30-3 62 148547000 {P -40 : 40
104567001 {H - 11 28 1299860C > 1 | A1 -30 2 149796001 {T -6 48
104689002 |G -2 26 133172033 X -1-1-7 56 149809000 {N -3 38
105073001 | X -1-25 56 1403790C>1 | B -36-1-1 8 5 -54 .45
105343001 |z -37 62 1403800C—>1 | B -36-2-1 8 S -5 =~ 45
106129002 L -12-5 34 1403920CD9 | A1 -17 2 U -32 - 50
106147002 L -15 34 1406510C>1 B -34 8 V.o o-1-16 - 52
106436001 |{H -33 28 1407260C>0 | B -8 8 150173003 {2 -30-7 62
106588003 fL -21-3 34 1413310C3>1 jL -21-2-2 34 150174000 {Z -30-4-3 62
106629002 L -54 36 1414920CD> 1 | L -21-2 34 Z --30-5-1 62

A2 -65 4 1414930CO 1 j L -21-2-1 34 150179002 {Z - 30-8-1 62
A2 -71 4 14155001 | K -1-4 32 150180001 {Z -30-1 62
107017002 | v -1-20 52 1415900C> 1 | K -1-34 32 150182000 §Zz. -30-2 62
A1 -29 2 1417860C>1 § G -1 26 150183000 {Z -30-10-2 62
107093002 L -19 34 1422110C> 1 | B -22 8 150206002 {Z - 30-4-1 .62
107149001 §H -30 28 1422680C>1 | H -3 28 150335001 |Z -36 62
107321003 | P -1-10 40 H -23 28 150460001 1E --4- 22
v -1-19 52 H -27 28 150461001 JE° -5 22
A1 -28 2 1424430C>1 2 -2 62 150551000 f4- -12 30
107453001 jE -6 22 1425660C>1 | K -1-13 32 150553003 { K -1-35 32
107606001 |J -16 30 14272101 |2 -26 62 152237101 | B -20-1-3 8
107780001 |z -25 62 1429900C>1 §Z -30-10-3 62 152243001 |B. -26 8
108802001 |H -41 28 1441050C>30 j K -1-32 32 152283101 §Z2 - 11 62
H -42 28 1441100C>1 | K -1-30 32 152678101 1G - 14 26
109239002 | At -12 2 1444580C>=>1 § B -24 8 e G -22 26
110146001 L -30 34 M -24 38 152681201 |G. -24 .26
110161004 P -19 40 1445040C>1 | F -1-2 24 152683001 { G -20-4 © 26
110367001 {L -26 34 Y -2-1-11 60 152684101 | G- -20-5 26
P -32 40 1445880C=1 fJ -1 30 152686101 |G -27 26
110494001 |G - 10 26 1447120C=>1 | B -2-1 8 152861101 | X -1-6 56
110735001 [M -14 38 1454460C>1 §J -18 30 152862001 | X -1-7 56
111140002 JL -52 36 J -24 30 152863001 §X -1-15 56
111466101 |E - 15 22 K -1-31 32 152864000 | X -1-14 56
111865009 |S -57 45 1454650C=1 B -20-1-4 8 152865201 { X -1-9 56
S -57 45 B -20-2-4 10 152869001 {4 -1 30
113006001 |H -32 28 1454720==1 | E -16 22 152870001 i -3 30
113316001 §J -5 30 1456460==1 | B -27 8 152872001 {J -9 30
114294001 {1 -10 30 1456460==5 | B -27- 10 152881001 |J -25 30
114483002 |z -28 62 1456464==1 | Z2 -2 62 152883000 |1 -27 30
114486002 | A2 -83 4 1460580==1 | F -14 24 152884001 }J -28 30
115157001 §2 -32 62 Y -2-19 60 152889001 |F -6-2 24
115183101 | K -5 32 1460590C=1 | F -1-5 24 152891101 §J -33 30
115186001 [J -21 30 Y -2-1-8 60 152933001 | K -1-17 32
115188001 jJ -23 30 1460600C=0Q | F -1-6 24 152936001 | K -1-5 32
116735000 jB -20-1-8 8 Y -2-1-7 60 152937001 K -1-6 32
B -20-2-8 10 1460800C=>Q | F -5 24 152940001 K -1-10 32
116922001 §J -13 30 1460800C=9 | U -25° 50 152948001 |H -1 28
117150001 |H -17 28 1462060C=9 | F -1-3 24 152955001 |H -8-2 28
117934009 | A1 -5 2 Y -2-1-10 60 152984052 {K -1-3 32
117936001 | W -1-21 54 1462550C=0 | X -24 58 153242000 |S -1-29-5 44
W -2-17 54 1462560C= 1 | X -23 58 ’ Z -10 62
117936009 {F -6-3 24 1462880C==1 | M -18 38 153597001 jL -12-2 34
Al -18 2 1474760C=1 | P -1-8 40 153718001 j A1 - 11 2
118064001 {Z -27 62 1477631C=>1 | B -6 8 153941001 {P -4 40
118735001 jP -18 40 1481960C=0 | E -11 22 154528001 K -1-18 32
118837001 |z -22 62 1481970C=0 | E -12 22 154596000 |{B -38 8
119255000 j A1 -20-1-3 2 1482940C=1 | K -1-33 32 154623000 |B -50 10
119755001 | X -4 56 1487640C=1 | P -17 40 154624101 |B -20-2-3 10
120438001 |G -29 26 1488130=1 j L -124 34 154702101 |2 -29 62
120448001 | K -1-19 32 1488470C=1 | H -39 28 155167002 |E -14 22
122991001 j}Z2 -20 62 ‘ P -45 40 155510001 | F -1-7 24
123006001 |B -52 10 1492870C=0 | Y -2-7 60 Y -2-1-6 60



623033000

CODE REF.NO. Page CODE REF.NO. Page
156070002 §C1 -23 12
156112003 |z -30-6 62
157255100 | F ~-1-8 24
157828001 |B -46 10
157829001 |B -41 8
157968001 | K ~-1-24 32
158384001 L -53 36
159224001 }J -7 30

1159264001 (P -31 40
159486001 K -1-8 32
159574101 | K -1-27 32
159805001 §J -17 30
159905001 |L -14 34
159947001 {B -45 10
183305001 |B  -36-2 -8
183816001 §{B -36-1 8
183827001 |L -38 34
228475000 |S -7 45

u -39 50
w -1-11 54

: W -2-7 54
231071001 jL -8 34
232384001 |S -1-29-2 44
340400001 jH -36 28

u -40 50
Y -2-5 60
402887001 |G -20-6 26
417382001 {V -1-2-5 52
525664000 U -37 50
530138001 | C2 -101-1-22 | 14
552907000 {U -41 50
554482000 U -16 50
E -13 22
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